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SPORTON LAB.

History of this test report

Report No. Version Description Issue Date

FR4N0920E 01 Initial issue of report May 22, 2025

Removed the blank page and Appendix A

FR4AN0920E 02 This report is an updated version, replacing the Jun. 03, 2025
report issued on May 22, 2025
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Summary of Test Result

E:,Z: Rc‘;:;: Test ltems (PAI;?;LL) Remark
3.1 15.403 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Pass -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
3.4 15.407(b) Unwanted Emissions Pass -
3.5 15.207 AC Conducted Emission Pass -
3.6 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who shall
bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken into
account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

1. The product specifications of the EUT presented in the test report that may affect the test assessments
are declared by the manufacturer who shall take full responsibility for the authenticity.

2. The GUONP and GM66V are 100% identical in Hardware / Software to each other, and only have different
model names for marketing segmentation. The test sample are all model GUONP.

Reviewed by: William Chen

Report Producer: Josie Hsu
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1  General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs

GSM/WCDMA/LTE/5G NR/NTN, Bluetooth, BLE, BLE channel sounding, Thread, Wi-Fi 802.11be,
NFC, WPC Rx, UWB and GNSS Rx.

Antenna Type

WLAN:

<Ant. 4>: ILA Antenna
<Ant. 3>: IFA Antenna

EUT Information List

SIN Performed Test ltem
52171FDCG0005B RF Conducted Measurement
52181FDCGO0008P Radiated Spurious Emission
52181FDCGO0008P Conducted Emission

Antenna information (Open Mode)

<5G_Ant4 + 5G_Ant3>
5150 MHz ~ 5250 MHz Peak Gain (dBi) | Correlated: -2.42
Uncorrelated: -5.37

Ant. 4: -3.36

5250 MHz ~ 5350 MHz Peak Gain (dBi) Ant. 3: -3.75

Ant. 4: -2.04

5470 MHz ~ 5725 MHz Peak Gain (dBi) Ant. 3: -4.34

Ant. 4:-1.42

5725 MHz ~ 5850 MHz Peak Gain (dBi) Ant. 3: -4.09

Antenna information (Close Mode)

<5G_Ant4 + 5G_Ant3>

5150 MHz ~ 5250 MHz Peak Gain (dBi) | Correlated: -2.14
Uncorrelated: -5.06
. . | Ant. 4:-2.22
5250 MHz ~ 5350 MHz Peak Gain (dBi) Ant. 3: -4.87
. . | Ant. 4: -1.37
5470 MHz ~ 5725 MHz Peak Gain (dBi) Ant. 3: -3.35
. .. | Ant. 4:-5.49
5725 MHz ~ 5850 MHz Peak Gain (dBi) Ant. 3--3.98
Remark:
1. The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report
summary.
2.  The correlated antenna gain is provided by the MIMO antenna report using KDB 662911 D01 from
manufacturer.
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1.1.1 Antenna Directional Gain

<For CDD Mode>

Follows FCC KDB 662911 D01 Multiple Transmitter Output v02r01 F)2)f)ii)
Directional gain = Gant + Array Gain, where Array Gain is as follows:

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4.

Ganr is set equal to the gain of the antenna having the highest gain.

For PSD measurements, the directional gain calculation.

A s
N SS N ANT

Zgj,k

j=1 L k=1

N ANT

[§%)

DirectionalGain =10-log

where
Each antenna is driven by no more than one spatial stream;
Nss = the number of independent spatial streams of data;
N r = the total number of antennas

G /20
gr= 10" if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gain in dBi of the kth antenna.

As minimum Nss=1 is supported by EUT, the formula can be simplified as:
Directional gain = 10*log[(10%1/20 + 10%2/20 + | + 10QCGN/20)2 /NanT] dBI
Where G1, G2....GN denote single antenna gain.

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant 4 Ant 3 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band II -2.22 -3.75 -2.22 0.06 0.00 0.00
Band Il -1.37 -3.35 -1.37 0.71 0.00 0.00
Band IV -1.42 -3.98 -1.42 0.40 0.00 0.00
Calculation example:
If a device has two antenna, Gants= -2.22 dBi; Ganta= -3.75 dBi
Directional gain of power measurement = max(-2.22, -3.75) + 0 = -2.22 dBi
Directional gain of PSD derived from formula which is
10 xlog {{[ 10” (-2.22 dBi/20) + 10" (-3.75dBi/20)1*2}/2}
= 0.06 dBi
Power and PSD limit reduction = Composite gain — 6dBi, (min = 0)
Note: The antenna gain is from both open mode and close mode with highest number.
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1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.
THO5-HY, CO07-HY, 03CH15-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site v01r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT (Open and Close) and EUT antenna in three orthogonal axis (X: flat, Y:
portrait, Z: landscape) and accessory (Adapter or Earphone), and adjusting the measurement
antenna orientation, following C63.10 exploratory test procedures and find X plane with Adapter
(Close Mode) for MIMO<Ant. 4+3> for Band 1-3 and. Z plane with Adapter (Open Mode) for
MIMO<AnNt. 4+3> for Band 4 as worst plane

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel (IV.I-T-IZ) Channel (I\T:z)
36 5180 44 5220
5150-5250 MHz 38" 5190 46° 5230
Band 1
(UNIL1) 40 5200 48 5240
42# 5210
Frequency Band Channel Freq. Channel Freq.
A (MHz) (MHz)
52 5260 60 5300
5250-5350 MHz 54* 5270 62" 5310
Band 2 > P
(UNIL2A) 56 5280 64 5320
58* 5290
Freq. Freq.
Frequency Band Channel (IVII.eH(l) Channel (IrVIe:z)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 " "
(U-NII-2C) 106 5530 134 5670
108 5540 136 5680
110* 5550 140 5700
TEL : 886-3-327-0868 Page Number : 8 of 32
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Frequency Band Channel Freq.
quency (MHz)
5150-5350 MHz 50@ 5250
5470-5725 MHz 114@ 5570
Freq. Freq.
Frequency Band Channel (IV'I-eHz) Channel (Irwe:z)
149 5745 157 5785
5725-5850 MHz 151* 5755 159" 5795
Band 4
(U-NII-3) 153 5765 161 5805
155# 5775 165 5825
Frequency Band Channel Freq. Channel Freq.
R (MHz) (MHz)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122# 5610 128 5640
Frequency Band Channel Freq. Channel ACTH
quency (MHz) (MHz)
138* 5690 144 5720
Straddle Channel
142* 5710

Note:

1. The above Frequency and Channel with "*" are 802.11n HT40 and 802.11ac VHT40 and 802.11ax HE40 and
802.11be EHTA40.

2. The above Frequency and Channel with "#' are 802.11ac VHT80 and 802.11ax HE80 and 802.11be EHT80.

3. The above Frequency and Channel with "@" are 802.11ac VHT160 and 802.11ax HE160 and 802.11be

EHT160.
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2.2 Test Mode

This device supports WiFi 802.11be 20MHz bandwidth for 2.4GHz and 160MHz bandwidth for both
5GHz and 6GHz.

This device supports 26/52/106/242/484/996 single tone RU modes for 802.11ax/be modes and the
242/484/996-tone RU modes are covered by 20/40/80MHz channels.

This device supports MRU 52T+26T/106T+26T (small RU) and punctured modes 484+242-tone,
996+484+242-tone, and 996+484-tone (large RU) for 802.11be mode.

The PSD of partial RU/MRU modes are reduced to be smaller than full RU according to TCB workshop
interim guidance Oct. 2022.

The 802.11ax/be modes are investigated among full RU, single RU and MRU modes for emission spot
check and the 11ax modes are covered by 11be modes.

The PSD and power of partial RU and MRU are less than full RU configurations so the full RU is
chosen as main test configuration.

The power for 802.11n, 802.11ac and 802.11ax mode is smaller than 802.11be mode, so all other

conducted and radiated test is covered by 802.11be mode.

The final test modes include the worst data rates for each modulation shown in the table below.

MIMO Mode
Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 (Covered by EHT20) MCSO0
802.11n HT40 (Covered by EHT40) MCSO0
802.11ac VHT20 (Covered by EHT20) MCSO0
802.11ac VHT40 (Covered by EHT40) MCSO0
802.11ac VHT80 (Covered by EHT80) MCSO0
802.11ac VHT160 (Covered by EHT160) MCS0
802.11ax HE20 (Covered by EHT20) MCSO0
802.11ax HE40 (Covered by EHT40) MCSO0
802.11ax HE80 (Covered by EHT80) MCS0
802.11ax HE160 (Covered by EHT160) MCSO0
802.11be EHT20 MCSO0
802.11be EHT40 MCS0
802.11be EHT80 MCS0
802.11be EHT160 MCS0
TEL : 886-3-327-0868 Page Number : 10 of 32
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Index of MRU and puncture mode mapping

Small MRU

MRU

52T+26T

106T+26T

Large MRU

484+242-tone MRU

2 1 4 3
80MHz puncture 20
8 4 2 1

996+484+242-tone MRU

2 1 4 3 6 5 8 7
160MHz puncture 20
128 64 32 16 8 4 2 1

996+484-tone MRU
2 1 4 3
160MHz puncture 40
192 48 12 3

Note: The RF waveform is identical for large MRU and puncture modes.
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Test Cases
AC
Conducted | Mode 1: WLAN (5GHz) 11a Tx+ USB Cable 1 (Charging from AC Adapter)
Emission
Remark:

1. For Radiated Test Cases, the tests were performed with USB Cable 1.

2. The detailed Radiated test modes are shown in Appendix C.

3. During the preliminary test, both charging modes (Adapter mode and WPC Rx mode) were
verified. It is determined that the adaptor mode is the worst case for official test.

4. For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.

2.3 Connection Diagram of Test System

<AC Conducted Emission Mode>

120 acilHz
Adapter
EUT
(USB Cable)
EUT
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<WLAN Tx Mode>

120Wac/50iHz
Adapter

]
EUT

(USB Cable)

EUT

2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name [FCC ID Data Cable Power Cord

1. |Adapter N/A Gwa8L7 N/A N/A N/A

2.5 EUT Operation Test Setup

The RF test items, utility “WLAN_DUT_Control_GUI_10-15-24” was installed in Notebook which was
programmed in order to make the EUT get into the engineering modes to provide channel selection,
power level, data rate and the application type and for continuous transmitting signals.
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2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1 Description of 6dB and 26dB and 99% Occupied Bandwidth

The 6 dB bandwidth shall be at least 500kHz for 5725-5850MHz.
There is no restriction limits for 26dB and 99% Occupied bandwidth.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified
for the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed

to show compliance.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

© g &M 0w N

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.

Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as

needed until the RBW/EBW ratio is approximately 1%.

7. For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set

1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

8. Measure and record the results in the test report.

9. For 6dB Bandwidth Measurement

(1) The testing follows FCC KDB 789033 D02 General UNIl Test Procedures New Rules
v02r01.

(2) Section C) Emission bandwidth for the band 5.725-5.85 GHz

(3) Set RBW =100 kHz.

(4) Setthe VBW 2 3 x RBW.

(5) Detector = Peak.

(6) Trace mode = max hold

(7) Measure the maximum width of the emission that is 6 dB down from the peak of the
emission.
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(8) Measure and record the results in the test report.

3.1.4 Test Setup

e )

L] — W L L

Spectrum Analyzer EUT

3.1.5 Test Result of 6dB and 26dB and 99% Occupied Bandwidth

Please refer to Appendix A.
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3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power
<FCC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor access
point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed 1 W.

For the 5.25-5.725 GHz bands:

B The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified
for the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed

to show compliance.

For the band 5.725-5.85 GHz bands:

Il The maximum conducted output power over the frequency band of operation shall not exceed 1

W.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified
for the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed
to show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.2.3 Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New Rules
v02r01.
Method PM-G (Measurement using a gated RF average power meter):
1. Measurement is performed using a wideband RF power meter.
2. The EUT is configured to transmit at its maximum power control level.
3. Measure the average power of the transmitter.
4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.
5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.2.4 Test Setup

CE [

Attenuator
Power Meter G EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1 Limit of Power Spectral Density
<FCC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11 dBm in any 1.0 MHz band. For an indoor access point operating in the
band 5.15-5.25 GHz, the maximum power spectral density shall not exceed 17 dBm in any 1.0 MHz
band.

For the 5.25-5.725 GHz bands:
The maximum power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

For the 5.725-5.85 GHz bands:
The maximum power spectral density shall not exceed 30 dBm in any 500-kHz band.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified
for the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed
to show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.3.3 Test Procedures

For the band 5.15-5.725 GHz
The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle
correction).
« Measure the duty cycle.
« Set span to encompass the entire emission bandwidth (EBW) of the signal.
- Set RBW =1 MHz.
- Set VBW 2= 3 MHz.
« Number of points in sweep = 2 Span / RBW.
- Sweep time = auto.
+ Detector = RMS
« Trace average at least 100 traces in power averaging mode.

« Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2.  Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and record
it.

3.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

Method (a): Measure and sum the spectra across the outputs.

The total final Power Spectral Density is from a device with 2 transmitter outputs. The
spectrum measurements of the individual outputs are all performed with the same span and
number of points; the spectrum value in the first spectral bin of output 1 is summed with that in
the first spectral bin of output 2 to obtain the value for the first frequency bin of the summed

spectrum.
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For the band 5.725-5.85 GHz
The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.
# Method SA-2 #

(trace averaging across on and off times of the EUT transmissions, followed by duty cycle
correction).

+ Measure the duty cycle.

- Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW = 300kHz.

- Set VBW = 1 MHz.

« Add 10 log (500 kHz/RBW) to the measured result, whereas RBW (<500 kHz) is the reduced
resolution bandwidth of the spectrum analyzer set during measurement

« Number of points in sweep = 2 Span / RBW.

- Sweep time = auto.

+ Detector = RMS

- Trace average at least 100 traces in power averaging mode.

« Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and record
it.

3.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.
Method (c): Measure and add 10 log(Nant) dB.
With this technique, spectrum measurements are performed at each output of the device, but
rather than summing the spectra or the spectral peaks across the outputs, the quantity 10
log(NanT) dB is added to each spectrum value before comparing to the emission limit. The
addition of 10 log(Nant) dB serves to apportion the emission limit among the Nant outputs so
that each output is permitted to contribute no more than 1/Nant ™ of the PSD limit.

3.3.4 Test Setup

Spectrum Analyzer EUT
3.3.5 Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz

band that generate emissions in the 5150-5250 MHz band must meet all applicable technical

requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions
outside of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27

dBm/MHz.

For transmitters operating in the 5.725-5.85 GHz band:
15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above

or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band

edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6

dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band

edge increasing linearly to a level of 27 dBm/MHz at the band edge.

(2) Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
Note: The following formula is used to convert the EIRP to field strength.
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—__1000000~/30P
E=% HV/m, where P is the eirp (Watts)

3

EIRP (dBm) Field Strength at 3m (dBpV/m)
-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of —27 dBm/MHz.

(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.

3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02rO1.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
. RBW = 120 kHz
. VBW = 300 kHz
. Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
- VBW=23MHz
. Detector = Peak
+  Sweep time = auto
«  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
«  VBW =10 Hz, when duty cycle is no less than 98 percent.
« VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum transmission
duration over which the transmitter is on and is transmitting at its maximum power control

level for the tested mode of operation.
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2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as “-

3.4.4 Test Setup

For radiated emissions below 30MHz

i | X Antenna
- 3m |

Metal Full Soldered Ground Plane

==

Spectrum Analyzer ! Receiver
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

R

Spectrum Analyzer | Receiver

For radiated test from 1GHz to 18GHz

RX Antenna

l i 3m —_——
_____ EUT , !
T [ ] i
]
|
15m !
|
Metal Full Soldered Ground Plane
oo
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

== ..

Spectrum Analyzer / Receiver

3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site - semi-
Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very

similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.4.7 Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C.
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3.5 AC Conducted Emission Measurement
3.5.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio frequency
voltage that is conducted back onto the AC power line on any frequency or frequencies within the band
150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3 Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4.  The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Setthe test-receiver system to Peak Detect Function and specified bandwidth with Maximum Hold
Mode.
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3.5.4 Test Setup

O e o B T 0 e e T s A T S A R T T e S |
| |
| |
| Rear of EUT to be flushed !
I with rear of table top I
I .
| |
| |
N |
} S EUT |
I [ I l 80 e to
| Receiver I ground
| 500 RF Cable Bilem : plane
I |
| |4 |
| 2 I
| ?
|
| AC :
I AMH |
| ALISHy |
| |
| - g B | -
| - | ~
I - -~ Bonded to horizontal l - 4
4 round plane -
S A, atichhod i S U . . v
AMH = Artificial mains network (LISH)
AE = A=zociated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5 Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Antenna Requirements
3.6.1 Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of 815.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.6.2 Antenna Anti-Replacement Construction

b) Unique (non-standard) antenna connector.
Use of a standard connector is also allowed if the connector is within the transmitter enclosure and
can only be accessed by disassembly of the transmitter, where such disassembly is not normally

required. The user manual must not show that user has access to the connector.
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4 List of Measuring Equipment

. L. Calibration
Instrument | Brand Name Model No. Serial No. |Characteristics Date Test Date Due Date Remark
Rohde & Mar. 14, 2025~ Radiation
Loop Antenna Schwarz HFH2-22 100488 9 kHz~30 MHz | Aug. 29, 2024 Apr. 22, 2025 Aug. 28, 2025 (03CH15-HY)
CBL6111D & i
. Mar. 14, 2025~ Radiation
Bilog Antenna TESEQ 00800%;D01N- 41912 & 05 | 30MHz~1GHz | Mar. 01, 2024 Apr. 22, 2025 Feb. 28, 2025 (03CH15-HY)
SCHWARZBE Mar. 14, 2025~ Radiation
Horn Antenna CK BBHA 9120 D [9120D-02294 | 1GHz~18GHz | Jun. 20, 2024 Apr. 22, 2025 Jun. 19, 2025 (03CH15-HY)
SHF-EHF Horn| SCHWARZBE Mar. 14, 2025~ Radiation
Antenna CK BBHA 9170 1224 18GHz~40GHz | Jun. 24, 2024 Apr. 22, 2025 Jun. 23, 2025 (03CH15-HY)
. Mar. 14, 2025~ Radiation
Amplifier EMEC EM1G18G 060837 1GHz~18GHz | Feb. 13, 2025 Apr. 22, 2025 Feb. 12, 2026 (03CH15-HY)
. . Mar. 14, 2025~ Radiation
Preamplifier |EM Electronics| EM01G18G 060802 1GHz~18GHz | Feb. 14, 2025 Apr. 22, 2025 Feb. 13, 2026 (03CH15-HY)
. Mar. 14, 2025~ Radiation
Preamplifier EMEC EM18G40G 060801 18GHz~40GHz | May 27, 2024 Apr. 22, 2025 May 26, 2025 (03CH15-HY)
Spectrum . Mar. 14, 2025~ Radiation
Analyzer Keysight N9010B MY60241058 | 10Hz~44Gz Jul. 11, 2024 Apr. 22, 2025 Jul. 10, 2025 (03CH15-HY)
. . Mar. 14, 2025~ Radiation
EMI Receiver Keysight N9038A(MXE) | MY54130085 |20MHz~8.4GHz| Oct. 16, 2024 Apr. 22, 2025 Oct. 15, 2025 (03CH15-HY)
. Mar. 14, 2025~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A Apr. 22, 2025 N/A (03CH15-HY)
. Mar. 14, 2025~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A Apr. 22, 2025 N/A (03CH15-HY)
. Mar. 14, 2025~ Radiation
Software Audix E3_V9 230621 | RK-002394 N/A N/A Apr. 22, 2025 N/A (03CH15-HY)
MY582185/4 -
HUBER + SUCOFLEX . Mar. 14, 2025~ Radiation
RF Cable SUHNER 104, 102E 519%25%//22,803 N/A Jun. 11, 2024 Apr. 22, 2025 Jun. 10, 2025 (03CH15-HY)
HUBER + SUCOFLEX |804011/2,804 Mar. 14, 2025~ Radiation
RFCable | suHNER 102 012/2 18-40G | Dec. 31,2024 | sor 22, 2025 | P°% 302025 | (53cH15-HY)
WHKX8-5872.5- . I
. N 6.75GHz High Mar. 14, 2025~ Radiation
Filter Wainwright 67526138'[900- SN6 Pass Filter Jun. 05, 2024 Apr. 22, 2025 Jun. 04, 2025 (03CH15-HY)
WLJ4-1000- I
) . 1.53GHz Low Mar. 14, 2025~ Radiation
Filter wright 15?:100-2300- SN4 Pass Filter Jun. 05, 2024 Apr. 22, 2025 Jun. 04, 2025 (03CH15-HY)
Mar. 14, 2025~ Radiation
Hygrometer TECPEL DTM-302 SN4 N/A Aug. 29, 2024 Apr. 22, 2025 Aug. 28, 2025 (03CH15-HY)
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. e Calibration
Instrument | Brand Name Model No. Serial No. |Characteristics Date Test Date Due Date Remark
Mar.05, 2025~ Conducted
Hygrometer | TECPEL DTM-303A | TP201996 N/A Nov. 01, 2024 | & Oct. 31, 2025
Apr.24, 2025 (THO5-HY)
13100030SNO Mar.05, 2025~ Conducted
Power Sensor|  DARE RPR3006W 9kHz~6GHz | Jan. 09, 2025 | Jan. 08,2026 | oncuce
31 (NO:182) Apr.24, 2025 (THO5-HY)
Signal Rohde & Mar.05, 2025~ Conducted
FSV40 101566 10Hz~40GH Aug. 23, 2024 Aug. 22, 2025
Analyzer Schwarz z z | "ue Apr.24, 2025 |19 (THO5-HY)
Switch Control EC1300484 Mar.05, 2025~ Conducted
witeh ~ontroll - gurgeon ETF-058 N/A May 20, 2024 | "o May 19, 2025
Mainframe (BOX3) Apr.24, 2025 (THO5-HY)
BTWIFI_Final 1 Mar.05, 2025~ Conducted
Software Sporton e N/A Conducted N/A ar.05, 2025 N/A
version_240513 Other Test Item Apr.24, 2025 (THO5-HY)
AC Power Conduction
ACPOWER AFC-11003G | F317040033 N/A N/A Apr. 30, 2025 N/A
Source (CO07-HY)
Rohde & Conduction
Software EMC32 V10.30 N/A N/A N/A Apr. 30, 2025 N/A
Schwarz (CO07-HY)
L SCHWARZBE 9561-F Conduction
Pulse Limiter VTSD 9561-F N 9kHz-200MHz | Oct. 23, 2024 | Apr. 30, 2025 | Oct. 22, 2025
CK N00373 (COO07-HY)
HUBER + Conduction
RF Cable RG 214/U 1358175 9kHz~30MHz | Mar. 03, 2025 | Apr. 30, 2025 | Mar. 02, 2026
SUHNER (CO07-HY)
Two-Line V- Conduction
TESEQ NNB 51 45051 N/A Mar. 24, 2025 | Apr. 30, 2025 | Mar. 23, 2026
Network (CO07-HY)
EMI Test Rohde & Conduction
. ESR3 102317 9kHz~3.6GHz | Sep. 23, 2024 | Apr. 30, 2025 | Sep. 22, 2025
Receiver Schwarz (CO07-HY)
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 3.7dB
of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 6.3 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 4.4 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 5.4 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
0 5.2dB
of 95% (U = 2Uc(y))
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Report Number : FR4N0920E

Test Engineer:

Benny Ku/Junyu Jhou

Temperature:

21~25

°C

Test Date:

2025/3/5~2025/4/24

Relative Humidity:

51~54

%
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR4N0920E

U-NII-1 MIMO
0, 0,
99% 26 dB IC 99% IC 99%
Dat F Bandwldth | Bandwidth | o widtin S SBanduwidin
Mod. Rata Nr| CH. erﬁq' MH?) MH?) Power Limit | EIRP Limit Note
alte sl (dBm) (dBm)
Ant4 [ Ant3 | Ant4 [ Ant3 [ Ant4 [ Ant3 | Ant4 [ Ant3
11a |6Mbps| 2 | 36 | 5180 | 18.69 | 18.01 | 37.79 | 32.24 - 22.55
11a |6Mbps| 2 44 5220 | 17.86 | 17.26 | 31.01 | 27.58 - 22.37
11a |6Mbps| 2 | 48 | 5240 | 17.71 | 17.28 | 28.78 | 27.89 - 22.37
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Report Number : FR4AN0920E

TEST RESULTS DATA

Average Power Table

FCC U-NII-1 MIMO

Average FCC
Data Pl Conducted Conduc?ec.i DQ .
Mod. Rate Ntx| CH. (MHz) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant4 [ Ant3 | SUM [ Ant4 [ Ant3 [ Ant4 [ Ant3

11a [6Mbps| 2 36 5180 [19.12 | 18.60 | 21.88 24.00 -5.06 Pass

11a [6Mbps| 2 44 5220 (18.70 | 18.11 [ 21.43 24.00 -5.06 Pass

11a [6Mbps| 2 48 5240 [18.60 | 18.55 [ 21.59 24.00 -5.06 Pass
HT20 |MCSO| 2 36 5180 [ 19.46 | 19.03 | 22.26 24.00 -5.06 Pass
HT20 |MCSO0| 2 44 5220 [ 19.34 | 18.81 | 22.09 24.00 -5.06 Pass
HT20 |MCSO| 2 48 5240 (19.23 | 19.16 | 22.21 24.00 -5.06 Pass
HT40 |MCSO0| 2 38 5190 (18.01 | 17.50 | 20.77 24.00 -5.06 Pass
HT40 |MCSO| 2 46 5230 [ 19.56 | 19.44 | 22.51 24.00 -5.06 Pass
VHT20 | MCSO| 2 36 5180 [ 19.46 | 19.03 | 22.26 24.00 -5.06 Pass
VHT20 | MCSO| 2 44 5220 [ 19.34 | 18.81 | 22.09 24.00 -5.06 Pass
VHT20 | MCSO| 2 48 5240 (19.23 | 19.16 | 22.21 24.00 -5.06 Pass
VHT40 | MCSO| 2 38 5190 (18.01 | 17.50 | 20.77 24.00 -5.06 Pass
VHT40 | MCSO| 2 46 5230 [ 19.56 | 19.44 | 22.51 24.00 -5.06 Pass
VHT80 | MCSO| 2 42 5210 [16.27 | 16.25 | 19.27 24.00 -5.06 Pass
VHT160| MCSO0| 2 50 5250 (13.21 | 12.34 | 15.81 24.00 -5.06 Pass
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Report Number : FR4N0920E

TEST RESULTS DATA
Power Spectral Density

FCC U-NII-1 MIMO

Duty Average _ Average
Data Freq. Factor F_’ower Density PSD DG_ Pass
Mod. Rate Nrx CH. (MHz) (dB) with Duty Factor Limit (dBi) IFail

(dBm/MHz) (dBm/MHz)

Ant4 [ Ant3 | Ant4 [ Ant3 [ SUM [ Ant4 | Ant3 | Ant4 [ Ant3

11a |6Mbps| 2 | 36 | 5180 | 0.02 | 0.02 10.95 11.00 214 Pass
11a [6Mbps| 2 | 44 5220 | 0.02 | 0.02 - 10.62 11.00 -2.14 - Pass
11a |6Mbps| 2 | 48 | 5240 | 0.02 | 0.02 10.58 11.00 214 Pass
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR4N0920E

U-NII-2A MIMO
0, 0,
90% 26.dB IC 99% IC 99% FCC 26dB
Dat F Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth
Mod. Rata Nr| CH. eriq' MH?) MH?) Power Limit | EIRP Limit | Power Limit Note
alte iz (dBm) (dBm) (dBm)
Ant4 [ Ant3 | Ant4 [ Ant3 [ Ant4 [ Ant3 [ Ant4 | Ant3 [ Ant4 [ Ant3
11a [6Mbps| 2 | 52 | 5260 [ 17.90 | 17.04 | 30.56 | 27.42 23.31 29.31 23.98
11a |[6Mbps| 2| 60 | 5300 [ 18.81 [ 17.17 | 32.89 | 26.93 23.35 29.35 23.98 -
11a |6Mbps| 2 | 64 | 5320 [ 17.71 [ 17.08 | 29.21 | 24.36 23.32 29.32 23.98
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Report Number : FR4N0920E

TEST RESULTS DATA

Average Power Table

FCC U-NII-2A MIMO

Average FCC EIRP

Data ey Conducted Conduc@e(:i DQ Power .
Mod. Nrx CH. Power Power Limit (dBi) - Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
Ant4 | Ant3 | SUM [ Ant4 | Ant3 [ Ant4 | Ant3

11a |6Mbps| 2 52 5260 [ 18.92 | 18.48 | 21.72 23.98 -2.22 30 Pass
11a |6Mbps| 2 60 5300 [ 18.99 | 18.35 | 21.69 23.98 -2.22 30 Pass
11a |6Mbps| 2 64 5320 (18.78 | 18.37 | 21.59 23.98 -2.22 30 Pass
HT20 |MCSO0| 2 52 5260 [ 19.63 | 19.25 | 22.45 23.98 -2.22 30 Pass
HT20 |MCSO0| 2 60 5300 [ 19.25 | 18.88 | 22.08 23.98 -2.22 30 Pass
HT20 |MCSO0| 2 64 5320 (18.81 | 18.14 | 21.50 23.98 -2.22 30 Pass
HT40 |MCSO| 2 54 5270 (19.88 | 19.08 | 22.51 23.98 -2.22 30 Pass
HT40 |MCSO0| 2 62 5310 (17.45 | 17.00 | 20.24 23.98 -2.22 30 Pass
VHT20 | MCSO0| 2 52 5260 [ 19.63 | 19.25 | 22.45 23.98 -2.22 30 Pass
VHT20 | MCSO| 2 60 5300 [ 19.25 | 18.88 | 22.08 23.98 -2.22 30 Pass
VHT20 | MCSO0| 2 64 5320 (18.81 | 18.14 | 21.50 23.98 -2.22 30 Pass
VHT40 | MCSO| 2 54 5270 [ 19.88 | 19.08 | 22.51 23.98 -2.22 30 Pass
VHT40 | MCSO0| 2 62 5310 (17.45 | 17.00 | 20.24 23.98 -2.22 30 Pass
VHT80 | MCSO0| 2 58 5290 (15.98 | 15.42 | 18.72 23.98 -2.22 30 Pass
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Report Number : FR4N0920E
TEST RESULTS DATA
Power Spectral Density
U-NII-2A MIMO
Dut Average Average
Dat F Factgr Power Density PSD DG p
Mod. Rata Nrx| CH. erﬁq' (@B) with Duty Factor Limit (dBi) /:‘S_T
sl sl (dBm/MHz) (dBm/MHz) él
Ant4 [ Ant3 | Ant4 [ Ant3 [ SUM [ Ant4 | Ant3 | Ant4 [ Ant3
11a |6Mbps| 2 52 5260 | 0.02 0.02 10.73 11.00 0.06 Pass
11a [6Mbps| 2 | 60 5300 | 0.02 | 0.02 - 10.74 11.00 0.06 - Pass
11a |6Mbps| 2 64 5320 | 0.02 0.02 10.64 11.00 0.06 Pass
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Report Number : FR4N0920E

TEST RESULTS DATA
26dB and 99% OBW
U-NII-2C MIMO
99% 26 dB IC 99% IC 99% FCC 26dB | 6 dB Bandwidth
Dat F Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth for Straddle
Mod. Rata Nrx| CH. erﬁq' INU-NI2C | InU-NII2C | PowerLimit | EIRP Limit | Power Limit Channel
alte MHZ) | (M) (MHz) (dBm) (dBm) (dBm) (MHz)
Ant4 [ Ant3 | Ant4 [ Ant3 [ Ant4 [ Ant3 [ Ant4 [ Ant3 [Ant4 [ Ant3 | Ant4 | Ant3
11a |6Mbps| 2 | 100 | 5500 | 17.39 | 17.05 | 27.37 | 24.41 23.32 29.32 23.98
11a |6Mbps| 2 | 116 | 5580 | 17.63 | 17.19 | 28.56 | 27.85 23.35 2935 23.98
11a |6Mbps| 2 | 140 | 5700 | 18.05 | 17.12 | 30.63 | 27.78 23.34 29.34 23.98
U-NII-2C straddle channel MIMO
99% 26 dB IC 99% IC 99% FCC 26dB | 6 dB Bandwidth
Dat E Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth for Straddle
Mod. Rata Nrx| CH. Nﬁq' INU-NI2C | InU-NII2C | PowerLimit | EIRP Limit | Power Limit Channel
el (MH2) | (M) (MHz) (dBm) (dBm) (dBm) (MHz)
Ant4 [ Ant3 | Ant4 | Ant3 [ Ant4 [ Ant3 | Ant4 | Ant3 [ Ant4 | Ant3 | Ant4 | Ant3
11a |6Mbps| 2 | 144 | 5720 | 14.05 | 1351 | 21.44 | 18.71 23.35 29.35 23.98 3.185 | 3.195
6dB Bandwidth Limit = 500kHz Pass
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Report Number : FR4N0920E

TEST RESULTS DATA

Average Power Table

FCC U-NII-2C MIMO
CAverage FCC EIRP
Data Freq. onducted Conduc?ec.l DG. Power .
Mod. Nt CH. Power Power Limit (dBi) _ Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
Ant4 [ Ant3 | SUM [ Ant4 | Ant3 | Ant4 | Ant3
11a |[6Mbps| 2 [ 100 | 5500 | 18.94 | 18.61 | 21.79 23.98 -1.37 30 Pass
11a |[6Mbps| 2 | 116 | 5580 | 18.91 | 18.57 | 21.75 23.98 -1.37 30 Pass
11a |[6Mbps| 2 [ 140 | 5700 | 19.02 | 18.77 | 21.91 23.98 -1.37 30 Pass
HT20 [MCSO| 2| 100 | 5500 |19.36 | 19.14 | 22.26 23.98 -1.37 30 Pass
HT20 [MCSO| 2| 116 | 5580 | 19.58 | 19.46 | 22.53 23.98 -1.37 30 Pass
HT20 [MCSO| 2| 140 | 5700 |16.97 | 16.35 | 19.68 23.98 -1.37 30 Pass
HT40 [MCSO| 2| 102 | 5510 | 16.27 | 15.79 | 19.05 23.98 -1.37 30 Pass
HT40 [MCSO| 2| 110 | 5550 |19.70 | 19.51 | 22.62 23.98 -1.37 30 Pass
HT40 [MCSO| 2| 134 | 5670 | 19.23 | 18.95 | 22.10 23.98 -1.37 30 Pass
VHT20 [ MCSO| 2 [ 100 | 5500 | 19.36 | 19.14 | 22.26 23.98 -1.37 30 Pass
VHT20 [ MCSO| 2 [ 116 | 5580 | 19.58 | 19.46 | 22.53 23.98 -1.37 30 Pass
VHT20 [ MCSO| 2 | 140 | 5700 | 16.97 | 16.35 | 19.68 23.98 -1.37 30 Pass
VHT40 [ MCSO| 2 | 102 | 5510 | 16.27 | 15.79 | 19.05 23.98 -1.37 30 Pass
VHT40 [MCSO| 2 [ 110 | 5550 | 19.70 | 19.51 | 22.62 23.98 -1.37 30 Pass
VHT40 [ MCSO| 2 | 134 | 5670 | 19.23 | 18.95 | 22.10 23.98 -1.37 30 Pass
VHT80 [ MCSO| 2 | 106 | 5530 | 15.16 | 14.30 | 17.76 23.98 -1.37 30 Pass
VHT80 [ MCSO| 2 | 122 | 5610 | 19.47 | 19.23 | 22.36 23.98 -1.37 30 Pass
VHT160| MCSO| 2 | 114 | 5570 [ 13.02 [ 12.27 | 15.67 23.98 -1.37 30 Pass
FCC U-NII-2C straddle channel MIMO
CAverage FCC EIRP
Data Freq. onducted Conduc?ec.l DG. Power .
Mod. Nl CH. Power Power Limit (dBi) _ Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
Ant4 [ Ant3 | SUM [ Ant4 | Ant3 | Ant4 | Ant3
11a |[6Mbps| 2 | 144 | 5720 | 19.13 | 19.06 | 22.11 23.98 -1.37 30 Pass
HT20 [MCSO| 2 | 144 | 5720 |19.60 | 19.48 | 22.55 23.98 -1.37 30 Pass
HT40 [MCSO| 2 | 142 | 5710 |19.79 | 19.63 | 22.72 23.98 -1.37 30 Pass
VHT20 [ MCSO| 2 | 144 | 5720 | 19.60 | 19.48 | 22.55 23.98 -1.37 30 Pass
VHT40 [ MCSO| 2 | 142 | 5710 | 19.79 | 19.63 | 22.72 23.98 -1.37 30 Pass
VHT80 [ MCSO| 2 | 138 | 5690 | 19.68 | 19.13 | 22.42 23.98 -1.37 30 Pass
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Report Number : FR4N0920E

TEST RESULTS DATA
Power Spectral Density
U-NII-2C MIMO
Dut Average Average
Dat F Factgr Power Density PSD DG p
Mod. Rata Ntx| CH. eriq' (@B) with Duty Factor Limit (dBi) /lf‘s_f
alte iz (dBm/MHz) (dBm/MHz) ol
Ant4 [ Ant3 | Ant4 [ Ant3 [ SUM [ Ant4 | Ant3 | Ant4 [ Ant3
11a |6Mbps| 2 | 100 | 5500 | 0.02 0.02 10.72 11.00 0.71 Pass
11a |6Mbps| 2| 116 | 5580 | 0.02 | 0.02 - 10.82 11.00 0.71 - Pass
11a |6Mbps| 2 | 140 | 5700 | 0.02 0.02 10.64 11.00 0.71 Pass
U-NII-2C straddle channel MIMO
Average Average
Dat F Fzﬁfﬁr O PSD DG P
Mod. Rata N CH. N:Eq' (B) Density Limit (dBi) ”fs,f
it (5172 (dBm/MHz) (dBm/MHz) l
Ant4 [ Ant3 | Ant4 | Ant3 | SUM | Ant4 | Ant3 | Ant4 | Ant3
11a |6Mbps| 2 | 144 | 5720 | 0.02 | 0.02 - 10.89 11.00 0.71 - Pass
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Report Number : FR4N0920E

TEST RESULTS DATA

Average Power Table

FCC U-NII-1 MIMO

Average FCC
RU Conducted Conducted DG

Data Freq. ) L . .
Mod. Rate Ntx CH. (MHz) Config Power Power Limit (dBi) Pass/Fail

. (dBm) (dBm)

Ant4 [ Ant3 | SUM [Ant4 [ Ant3 [ Ant4 [ Ant3

HE20 | MCSO| 2 36 5180 | Full |19.46 | 19.03 | 22.26 24.00 -5.06 Pass
HE20 |MCSO0| 2 | 44 5220 | Full |19.34 [ 18.81 [ 22.09 24.00 -5.06 Pass
HE20 | MCSO| 2| 48 5240 | Full |19.23 [19.16 | 22.21 24.00 -5.06 Pass
HE40 | MCSO| 2 38 5190 | Full |18.01 [17.50 | 20.77 24.00 -5.06 Pass
HE40 | MCSO| 2| 46 5230 | Full |19.56 | 19.44 |22.51 24.00 -5.06 Pass
HE80 | MCSO0| 2 | 42 5210 | Full |16.27 [ 16.25 [ 19.27 24.00 -5.06 Pass
HE160{ MCSO0| 2 50 5250 | Full |13.21 [12.34 | 15.81 24.00 -5.06 Pass
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Report Number : FR4N0920E

TEST RESULTS DATA

Average Power Table

FCC U-NII-2A MIMO

Average FCC EIRP
Data Freq. RU_ Conducted ConducFeq DG_ Power .
Mod. Ntx CH. Config Power Power Limit (dBi) e Pass/Fail

Rate (MHz) Limit

. (dBm) (dBm) (dBm)

Ant4 [ Ant3 | SUM [Ant4 [ Ant3 [ Ant4 [ Ant3

HE20 | MCSO| 2 52 5260 | Full |19.63 | 19.25 | 22.45 23.98 -2.22 30 Pass
HE20 | MCSO| 2 60 5300 | Full |19.25 | 18.88 |22.08 23.98 -2.22 30 Pass
HE20 | MCSO| 2 64 5320 | Full |18.81 [ 18.14 [ 21.50 23.98 -2.22 30 Pass
HE40 | MCSO| 2 54 5270 | Full |19.88 | 19.08 |22.51 23.98 -2.22 30 Pass
HE40 | MCSO| 2 62 5310 | Full |17.45 | 17.00 | 20.24 23.98 -2.22 30 Pass
HE80 | MCSO| 2 58 5290 | Full |15.98 [ 15.42 [ 18.72 23.98 -2.22 30 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR4N0920E

FCC U-NII-2C MIMO

Average FCC EIRP
Data B RU. Conducted ConducFeq DG_ Power .
Mod. N7 CH. Config Power Power Limit (dBi) - Pass/Fail
Rate (MHz) Limit
. (dBm) (dBm) (dBm)
Ant4 [ Ant3 | SUM [ Ant4 [ Ant3 | Ant4 [ Ant3
HE20 | MCSO| 2 | 100 | 5500 | Full |19.36 [ 19.14 | 22.26 23.98 -1.37 30 Pass
HE20 |[MCS0| 2| 116 | 5580 | Full [19.58 | 19.46 |22.53 23.98 -1.37 30 Pass
HE20 | MCSO| 2 | 140 | 5700 | Full [16.97 [16.35 | 19.68 23.98 -1.37 30 Pass
HE40 |[MCS0| 2 | 102 | 5510 | Full [16.27 | 15.79 | 19.05 23.98 -1.37 30 Pass
HE40 | MCSO| 2 | 110 | 5550 | Full [19.70 [ 19.51 | 22.62 23.98 -1.37 30 Pass
HE40 |[MCSO| 2 | 134 | 5670 | Full [19.23 |18.95 [22.10 23.98 -1.37 30 Pass
HE80 | MCS0| 2 | 106 | 5530 | Full |15.16 [14.30 | 17.76 23.98 -1.37 30 Pass
HE80 |[MCS0| 2 | 122 | 5610 | Full [19.47 | 19.23 |22.36 23.98 -1.37 30 Pass
HE160[{ MCSO| 2 | 114 | 5570 | Full |13.02 | 12.27 | 15.67 23.98 -1.37 30 Pass
FCC U-NII-2C straddle channel MIMO
Average FCC EIRP
Data Freq. RU_ Conducted Conduc?eq DQ Power .
Mod. Ntx{ CH. Config Power Power Limit (dBi) - Pass/Fail
Rate (MHz) Limit
. (dBm) (dBm) (dBm)
Ant4 [ Ant3 | SUM [ Ant4 [ Ant3 | Ant4 [ Ant3
HE20 |[MCSO| 2 | 144 | 5720 | Full [19.60 | 19.48 |22.55 23.98 -1.37 30 Pass
HE40 | MCSO| 2 | 142 | 5710 | Full [19.79 [ 19.63 | 22.72 23.98 -1.37 30 Pass
HE80 | MCS0| 2| 138 | 5690 | Full [19.68 | 19.13 |22.42 23.98 -1.37 30 Pass
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Report Number : FR4N0920E

TEST RESULTS DATA
26dB and 99% OBW
U-NII-1 MIMO
) IC 99% IC 99%
Data Freq.| RU Bar?gvéi’dth Bazrsj\?vilth e QB andidi
Mod. Rate Nrx CH. (MHz) o (MH2) (MH2) Power Limit EIRP Limit Note
(dBm) (dBm)
Ant 4 Ant3 Ant 4 Ant3 Ant4 [ Ant3 [ Ant4 [ Ant3
EHT20 [MCSO| 2| 36 | 5180 Full 19.78 | 19.65 36.82 32.94 - 22.93
EHT20 [MCsSO| 2| 44 [ 5220 Full 19.78 | 19.41 38.42 33.27 - 22.88
EHT20 [MCSO| 2 | 48 | 5240 Full 19.56 | 19.38 33.36 34.54 - 22.87
EHT40 [MCs0[ 2| 38 [ 5190 Full 38.31 38.12 62.18 54.14 - 23.01 -
EHT40 [MCSO| 2 | 46 | 5230 Full 3943 | 3852 74.22 62.48 - 23.01
EHT80 [MCs0[ 2| 42 [ 5210 Full 77.10 | 77.08 82.78 81.82 - 23.01
EHT160[MCSO| 2| 50 | 5250 Full 156.90 | 156.58 257.23 165.70 - 23.01
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TEST RESULTS DATA

Average Power Table

Report Number : FR4N0920E

FCC U-NII-1 MIMO

Average FCC
Data i RU Conducted Conduc_tec_i DQ .
Mod. Rate Ntx| CH. (MH2) Config. Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant4 [ Ant3 ][ SUM [ Ant4 [ Ant3 [ Ant4 [ Ant3
EHT20 [ MCSO| 2 36 5180 Full 19.56 | 19.13 | 22.36 24.00 -5.06 Pass
EHT20 [ MCSO| 2 36 5180 26/0 11.03 | 10.05 | 13.58 24.00 -5.06 Pass
EHT20 [ MCSO| 2 36 5180 52/37 13.76 | 12.85 | 16.34 24.00 -5.06 Pass
EHT20 [ MCSO| 2 36 5180 106/53 16.79 | 15.97 | 19.41 24.00 -5.06 Pass
EHT20 [ MCSO| 2 36 5180 52T+26T/70 15.90 | 15.17 | 18.56 24.00 -5.06 Pass
EHT20 [ MCSO| 2 36 5180 106T+26T/82 17.61 | 17.14 | 20.39 24.00 -5.06 Pass
EHT20 [ MCSO| 2 44 5220 Full 19.44 |1 18.91 | 22.19 24.00 -5.06 Pass
EHT20 [ MCSO| 2 44 5220 26/4 11.37 | 10.69 | 14.05 24.00 -5.06 Pass
EHT20 [ MCSO| 2 44 5220 52/38 13.44 |112.90 | 16.19 24.00 -5.06 Pass
EHT20 [ MCSO| 2 44 5220 106/53 16.82 | 16.11 | 19.49 24.00 -5.06 Pass
EHT20 [ MCSO| 2 44 5220 52T+26T/71 15.90 | 14.80 | 18.40 24.00 -5.06 Pass
EHT20 [ MCSO| 2 44 5220 106T+26T/83 17.63 | 16.93 | 20.30 24.00 -5.06 Pass
EHT20 [ MCSO| 2 48 5240 Full 19.33 | 19.26 | 22.31 24.00 -5.06 Pass
EHT20 [ MCSO| 2 48 5240 26/8 7.87 | 855 |11.23 24.00 -5.06 Pass
EHT20 [ MCSO| 2 48 5240 52/40 13.25 | 13.00 | 16.14 24.00 -5.06 Pass
EHT20 [ MCSO| 2 48 5240 106/54 16.93 | 16.45 | 19.71 24.00 -5.06 Pass
EHT20 [ MCSO| 2 48 5240 52T+26T/72 15.54 | 14.54 | 18.08 24.00 -5.06 Pass
EHT20 [ MCSO| 2 48 5240 106T+26T/83 17.89 | 17.43 | 20.68 24.00 -5.06 Pass
EHT40 | MCSO| 2 38 5190 Full 18.11 | 17.50 | 20.83 24.00 -5.06 Pass
EHT40 [ MCSO| 2 46 5230 Full 19.66 | 19.54 | 22.61 24.00 -5.06 Pass
EHT80 | MCSO| 2 42 5210 Full 16.37 | 16.35 | 19.37 24.00 -5.06 Pass
EHT80 [ MCSO| 2 42 5210 Puncture 20/8 |15.18 [ 14.51 | 17.87 24.00 -5.06 Pass
EHT160| MCSO| 2 50 5250 Full 13.31 | 12.44 | 15.91 24.00 -5.06 Pass
EHT160| MCSO| 2 50 5250 | Puncture 40/192 | 11.97 | 11.45 [ 14.73 24.00 -5.06 Pass
EHT160| MCSO| 2 50 5250 | Puncture 20/128 | 12.41 | 11.57 | 15.02 24.00 -5.06 Pass
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Report Number : FR4N0920E

TEST RESULTS DATA
Power Spectral Density
FCC U-NII-1 MIMO
Duty Average . Average
Data Freq. RU Factor P_ower ey PSD DG. Pass
Mod. Rate Nt CH. (MH2) Zara (dB) with Duty Factor Limit (dBi) IFail
(dBm/MHz) (dBm/MHz)
Ant4 [ Ant3 [ Ant4 [Ant3 [ SUM [Ant4 [ Ant3 [ Ant4 [ Ant3

EHT20 [MCS0| 2| 36 5180 Full 0.03 | 0.03 10.82 11.00 -2.14 Pass
EHT20 [MCS0| 2| 36 5180 26/0 0.10 | 0.10 10.62 11.00 -2.14 Pass
EHT20 [MCS0| 2| 36 5180 52/37 0.11 0.11 10.32 11.00 -2.14 Pass
EHT20 [MCS0| 2| 36 5180 106/53 0.12 | 0.12 10.34 11.00 -2.14 Pass
EHT20 [ MCSO| 2 | 36 5180 52T+26T/70 0.04 | 0.04 10.76 11.00 -2.14 Pass
EHT20 [MCS0| 2| 36 5180 106T+26T/82 0.09 | 0.08 10.46 11.00 -2.14 Pass
EHT20 [MCSO0| 2| 44 5220 Full 0.03 | 0.03 10.79 11.00 -2.14 Pass
EHT20 [MCS0| 2| 44 5220 26/4 0.10 | 0.10 10.43 11.00 -2.14 Pass
EHT20 [MCSO0| 2 | 44 5220 52/38 0.11 0.11 10.60 11.00 -2.14 Pass
EHT20 [MCS0| 2| 44 5220 106/53 0.12 | 0.12 10.46 11.00 -2.14 Pass
EHT20 [ MCSO| 2 | 44 5220 52T+26T/71 0.04 | 0.04 10.73 11.00 -2.14 Pass
EHT20 [MCS0| 2| 44 5220 106T+26T/83 0.09 | 0.08 10.42 11.00 -2.14 Pass
EHT20 [MCSO| 2 | 48 5240 Full 0.03 | 0.03 - 10.81 11.00 -2.14 - Pass
EHT20 [MCS0| 2| 48 5240 26/8 0.10 | 0.10 8.57 11.00 -2.14 Pass
EHT20 [MCSO0| 2| 48 5240 52/40 0.11 0.11 10.34 11.00 -2.14 Pass
EHT20 [MCSO0| 2| 48 5240 106/54 0.12 | 0.12 10.74 11.00 -2.14 Pass
EHT20 [ MCSO| 2 | 48 5240 52T+26T/72 0.04 | 0.04 10.47 11.00 -2.14 Pass
EHT20 [MCS0| 2| 48 5240 106T+26T/83 0.09 | 0.08 10.78 11.00 -2.14 Pass
EHT40 [ MCS0| 2| 38 5190 Full 0.06 | 0.06 6.69 11.00 -2.14 Pass
EHT40 [MCS0| 2 | 46 5230 Full 0.06 | 0.06 8.22 11.00 -2.14 Pass
EHT80 [ MCS0| 2 | 42 5210 Full 0.12 | 0.13 2.18 11.00 -2.14 Pass
EHT80 [MCS0| 2| 42 5210 Puncture 20/8 0.09 | 0.09 1.77 11.00 -2.14 Pass
EHT160 MCSO| 2 | 50 5250 Full 0.23 | 0.22 -4.24 11.00 -2.14 Pass
EHT160 MCSO| 2 | 50 5250 | Puncture 40/192 | 0.18 | 0.18 -4.40 11.00 -2.14 Pass
EHT160 MCSO| 2| 50 | 5250 | Puncture 20/128 | 0.20 | 0.20 -4.70 11.00 -2.14 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR4N0920E

U-NII-2A MIMO
90% 26 dB IC 99% IC 99% FCC 26dB
Data Freq. RU Bandwidth | Bandwidth | Condwidth | Bandwidth ) Bandwidth
Mod. Rate N7l CH. (MH2) Conflg. (MH2) (MH2) Power Limit EIRP Limit Power Limit Note
(dBm) (dBm) (dBm)
Ant4 [Ant3 [ Ant4 [Ant3 [ Ant4 [Ant3 [ Ant4 [Ant3 | Ant4 [ Ant3
EHT20 [MCS0| 2| 52 [ 5260 Full 19.44 | 19.17 [ 35.41 | 24.22 23.83 29.83 23.98
EHT20 [MCSO| 2| 60 | 5300 Full 19.50 | 19.16 | 35.38 | 28.62 23.82 29.82 23.98
EHT20 [MCS0| 2| 64 | 5320 Full 19.22 [ 19.08 | 31.98 | 25.68 23.81 29.81 23.98
EHT40 [MCSO| 2| 54 | 5270 Full 39.03 | 38.30 | 67.41 | 57.33 23.98 30.00 23.98 )
EHT40[MCSo| 2| 62 [ 5310 Full 38.13 [ 37.97 | 41.34 [ 41.12 23.98 30.00 23.98
EHT80|MCSO| 2| 58 | 5290 Full 77.13 | 77.06 | 82.40 | 81.44 23.98 30.00 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR4N0920E

FCC U-NII-2A MIMO

Average FCC EIRP
Data i RU Conducted Conduc_tec_i DQ Power .
Mod. Nr| CH. . Power Power Limit (dBi) L Pass/Fail

Rate (MHz) Config. Limit

(dBm) (dBm) (dBm)

Ant4 [ Ant3 ][ SUM [ Ant4 [ Ant3 [ Ant4 [ Ant3

EHT20 |MCS0| 2| 52 | 5260 Full 19.73 [19.35 [ 22.55 23.98 -2.22 30 Pass
EHT20 |MCSO| 2| 52 | 5260 26/0 8.65 [ 8.71 |[11.69 23.98 -2.22 30 Pass
EHT20 |MCSO| 2| 52 | 5260 52/37 14.19 [ 13.20 [ 16.73 23.98 -2.22 30 Pass
EHT20 |MCSO| 2| 52 | 5260 106/53 17.27 | 16.27 | 19.81 23.98 -2.22 30 Pass
EHT20 |MCS0| 2| 52 | 5260 52T+26T/70 | 16.12 | 15.05 | 18.63 23.98 -2.22 30 Pass
EHT20 |MCSO| 2| 52 | 5260 | 106T+26T/82 |18.15 [17.36 | 20.78 23.98 -2.22 30 Pass
EHT20 |MCSO| 2| 60 | 5300 Full 19.35 | 18.98 [22.18 23.98 -2.22 30 Pass
EHT20 |MCSO| 2| 60 | 5300 26/4 11.77 [ 11.04 [ 14.43 23.98 -2.22 30 Pass
EHT20 |MCSO| 2| 60 | 5300 52/38 13.42 | 12.48 [ 15.99 23.98 -2.22 30 Pass
EHT20 |MCSO| 2| 60 | 5300 106/53 17.08 | 16.25 [ 19.70 23.98 -2.22 30 Pass
EHT20 |MCSO| 2| 60 | 5300 52T+26T/71 15.30 | 14.47 [17.92 23.98 -2.22 30 Pass
EHT20 |MCSO| 2| 60 | 5300 | 106T+26T/83 |17.64 |16.76 | 20.23 23.98 -2.22 30 Pass
EHT20 |MCSO| 2| 64 | 5320 Full 18.91 | 18.24 [ 21.60 23.98 -2.22 30 Pass
EHT20 |[MCSO| 2| 64 | 5320 26/8 8.17 [ 8.38 [11.29 23.98 -2.22 30 Pass
EHT20 |MCSO| 2| 64 | 5320 52/40 12.78 [ 12.15 [ 15.49 23.98 -2.22 30 Pass
EHT20 |MCSO| 2| 64 | 5320 106/54 16.08 | 15.45 [ 18.79 23.98 -2.22 30 Pass
EHT20 |MCSO| 2| 64 | 5320 52T+26T/72 | 14.50 | 13.85 | 17.20 23.98 -2.22 30 Pass
EHT20 |MCSO| 2| 64 | 5320 | 106T+26T/83 |17.15 [16.44 | 19.82 23.98 -2.22 30 Pass
EHT40 |MCSO| 2| 54 | 5270 Full 19.98 | 19.18 | 22.61 23.98 -2.22 30 Pass
EHT40 |MCSO| 2| 62 | 5310 Full 17.55 | 17.00 |20.29 23.98 -2.22 30 Pass
EHT80 |MCSO| 2| 58 | 5290 Full 16.08 | 15.52 | 18.82 23.98 -2.22 30 Pass
EHT80 |MCSO| 2| 58 | 5290 | Puncture 20/1 |14.88 | 13.93 | 17.44 23.98 -2.22 30 Pass

Al1-1-18 of 22



TEST RESULTS DATA

Power Spectral Density

Report Number : FR4N0920E

U-NII-2A MIMO
Duty Average _ Average

Data Freq RU Factor F.‘ower Density PSD DG. Pass

Mod. Rate Nrx| CH. (MHz.) i (dB) with Duty Factor Limit (dBi) IFail
(dBm/MHz) (dBm/MHz)
Ant4 [Ant3 [ Ant4 [Ant3 | SUM [ Ant4 [ Ant3 [ Ant4 [ Ant3

EHT20 [MCSO| 2 | 52 5260 Full 0.03 | 0.03 10.89 11.00 0.06 Pass
EHT20 [MCS0| 2| 52 5260 26/0 0.10 | 0.10 8.92 11.00 0.06 Pass
EHT20 [MCSO| 2 | 52 5260 52/37 0.11 0.11 10.69 11.00 0.06 Pass
EHT20 [MCS0| 2| 52 5260 106/53 0.12 | 0.12 10.56 11.00 0.06 Pass
EHT20 [MCSO| 2 | 52 5260 52T+26T/70 0.04 | 0.04 10.83 11.00 0.06 Pass
EHT20 [MCS0| 2| 52 5260 106T+26T/82 0.09 | 0.08 10.60 11.00 0.06 Pass
EHT20 [MCSO| 2| 60 5300 Full 0.03 | 0.03 10.61 11.00 0.06 Pass
EHT20 [MCS0| 2| 60 5300 26/4 0.10 | 0.10 10.25 11.00 0.06 Pass
EHT20 [MCSO| 2| 60 5300 52/38 0.11 0.11 10.38 11.00 0.06 Pass
EHT20 [MCS0| 2| 60 5300 106/53 0.12 | 0.12 10.52 11.00 0.06 Pass
EHT20 [MCSO| 2| 60 5300 52T+26T/71 0.04 | 0.04 10.33 11.00 0.06 Pass
EHT20 [MCS0| 2| 60 5300 106T+26T/83 0.09 | 0.08 ) 10.27 11.00 0.06 ) Pass
EHT20 [MCSO| 2 | 64 5320 Full 0.03 | 0.03 10.19 11.00 0.06 Pass
EHT20 [MCS0| 2| 64 5320 26/8 0.10 | 0.10 8.69 11.00 0.06 Pass
EHT20 [MCSO| 2| 64 5320 52/40 0.11 0.11 9.85 11.00 0.06 Pass
EHT20 [MCS0| 2| 64 5320 106/54 0.12 | 0.12 9.91 11.00 0.06 Pass
EHT20 [MCSO| 2| 64 5320 52T+26T/72 0.04 | 0.04 9.78 11.00 0.06 Pass
EHT20 [MCS0| 2| 64 5320 106T+26T/83 0.09 | 0.08 9.89 11.00 0.06 Pass
EHT40 [MCSO| 2| 54 5270 Full 0.06 | 0.06 8.18 11.00 0.06 Pass
EHT40 [ MCS0| 2| 62 5310 Full 0.06 | 0.06 5.97 11.00 0.06 Pass
EHT80 [MCSO| 2 | 58 5290 Full 0.12 | 0.13 1.39 11.00 0.06 Pass
EHT80 [ MCS0| 2| 58 5290 Puncture 20/1 0.09 | 0.09 1.27 11.00 0.06 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR4N0920E

U-NII-2C MIMO
99% 26 dB I1C 99% IC 99% FCC 26dB | 6 dB Bandwidth
Data Freq. RU Bandwidth Bandwidth Bandwit_jth_ Bandwi_dtI_1 Bandwit_jth_ for Straddle
Mod. Rate Nrx| CH. (MH2) Config. In U-NIl 2C In U-NIl 2C Power Limit EIRP Limit Power Limit Channel
(MHz) (MHz) (dBm) (dBm) (dBm) (MHz)
Ant4 [ Ant3 | Ant4 [ Ant3 [ Ant4 [Ant3 [ Ant4 [ Ant3 [ Ant4 [ Ant3 | Ant4 | Ant3
EHT20 [ MCSO| 2 | 100 | 5500 Full 19.33 | 19.16 | 33.40 | 29.26 23.82 29.82 23.98
EHT20 [MCS0| 2 | 116 | 5580 Full 19.41 | 19.25 | 34.54 | 32.34 23.84 29.84 23.98
EHT20 [ MCSO| 2 | 140 | 5700 Full 19.05 | 18.98 | 25.14 | 21.22 23.78 29.78 23.98
EHT40 [MCSO| 2 | 102 | 5510 Full 37.98 | 37.90 | 41.28 | 41.14 23.98 30.00 23.98
EHT40 [MCSO| 2 | 110 | 5550 Full 38.99 | 3842 [ 71.10 | 66.82 23.98 30.00 23.98
EHT40 [MCSO| 2 | 134 | 5670 Full 38.42 | 38.19 [ 62.11 | 45.41 23.98 30.00 23.98
EHT80 [ MCS0| 2 | 106 | 5530 Full 77.06 | 77.10 | 82.82 | 82.18 23.98 30.00 23.98
EHT80 [ MCSO| 2 | 122 | 5610 Full 77.63 | 77.28 [143.49 | 99.65 23.98 30.00 23.98
EHT160| MCSO| 2 | 114 | 5570 Full 157.06 | 156.90 |267.50 | 165.60 23.98 30.00 23.98
U-NII-2C straddle channel MIMO
99% 26 dB I1C 99% I1C 99% FCC 26dB | 6 dB Bandwidth
Data Freq. RU Bandwidth Bandwidth Bandwit_jth_ Bandwi_dtI_1 Bandwit_jth_ for Straddle
Mod. Rate Nrx| CH. (MH2) Config. In U-NIl 2C In U-NIl 2C Power Limit EIRP Limit Power Limit Channel
(MHz) (MHz) (dBm) (dBm) (dBm) (MHz)
Ant4 [ Ant3 | Ant4 [ Ant3 [ Ant4 [Ant3 [ Ant4 [ Ant3 [ Ant4 [ Ant3 | Ant4 | Ant3
EHT20 [MCSO| 2 | 144 | 5720 Full 14.72 | 14.59 | 24.69 | 20.56 23.85 29.85 23.98 4.49 4.39
EHT40 [MCSO| 2 | 142 | 5710 Full 34.37 | 34.06 | 50.25 | 41.61 23.98 30.00 23.98 3.855 | 3.639
EHT80 [ MCSO| 2 | 138 | 5690 Full 73.77 | 73.54 [101.05 | 80.79 23.98 30.00 23.98 3.256 | 3.816
6dB Bandwidth Limit = 500kHz Pass
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Report Number : FR4N0920E

TEST RESULTS DATA

Average Power Table

FCC U-NII-2C MIMO

Average FCC EIRP
Data A RU Conducted ConducFeq DG_ Power .
Mod. Ntx{ CH. ) Power Power Limit (dBi) - Pass/Fail
Rate (MHz) Config. Limit
(dBm) (dBm) (dBm)
Ant4 [Ant3 [ SUM [Ant4 [ Ant3 [ Ant4 [ Ant3
EHT20 [ MCS0| 2 | 100 | 5500 Full 19.46 | 19.24 | 22.36 23.98 -1.37 30 Pass
EHT20 [ MCS0| 2 | 100 | 5500 26/0 9.20 | 843 |11.84 23.98 -1.37 30 Pass
EHT20 [ MCS0| 2 | 100 | 5500 52/37 13.65 | 13.17 | 16.43 23.98 -1.37 30 Pass
EHT20 [MCS0| 2 | 100 | 5500 106/53 16.65 | 16.23 | 19.46 23.98 -1.37 30 Pass
EHT20 [ MCS0| 2 | 100 | 5500 52T+26T/70 15.41 | 14.73 | 18.09 23.98 -1.37 30 Pass
EHT20 [ MCSO| 2 | 100 | 5500 106T+26T/82 |17.58 | 17.49 [ 20.55 23.98 -1.37 30 Pass
EHT20 [MCSO0| 2 | 116 | 5580 Full 19.68 | 19.56 | 22.63 23.98 -1.37 30 Pass
EHT20 [MCS0| 2 | 116 | 5580 26/4 12.17 | 11.52 | 14.87 23.98 -1.37 30 Pass
EHT20 [MCS0| 2 | 116 | 5580 52/38 13.52 | 13.31 | 16.43 23.98 -1.37 30 Pass
EHT20 [MCS0| 2 | 116 | 5580 106/53 17.22 | 16.63 | 19.95 23.98 -1.37 30 Pass
EHT20 [MCSO0| 2 | 116 | 5580 52T+26T/71 15.48 | 15.03 | 18.27 23.98 -1.37 30 Pass
EHT20 [MCSO| 2 | 116 | 5580 106T+26T/83 |18.07 [17.43 [20.77 23.98 -1.37 30 Pass
EHT20 [ MCSO0| 2 | 140 | 5700 Full 17.07 | 16.45 | 19.78 23.98 -1.37 30 Pass
EHT20 [MCSO0| 2 | 140 | 5700 26/8 7.83 | 6.87 |10.39 23.98 -1.37 30 Pass
EHT20 [MCSO0| 2 | 140 | 5700 52/40 10.89 | 10.10 | 13.52 23.98 -1.37 30 Pass
EHT20 [MCSO0| 2 | 140 | 5700 106/54 14.37 | 13.69 | 17.05 23.98 -1.37 30 Pass
EHT20 [ MCSO0| 2 | 140 | 5700 52T+26T/72 13.11 | 11.99 | 15.60 23.98 -1.37 30 Pass
EHT20 [MCSO| 2 | 140 | 5700 106T+26T/83 |15.06 | 14.33 [17.72 23.98 -1.37 30 Pass
EHT40 [ MCS0| 2 | 102 | 5510 Full 16.37 | 15.89 | 19.15 23.98 -1.37 30 Pass
EHT40 [MCS0| 2 | 110 | 5550 Full 19.80 | 19.61 | 22.72 23.98 -1.37 30 Pass
EHT40 [ MCSO0| 2 | 134 | 5670 Full 19.33 | 19.05 | 22.20 23.98 -1.37 30 Pass
EHT80 [ MCS0| 2 | 106 | 5530 Full 15.26 | 14.40 | 17.86 23.98 -1.37 30 Pass
EHT80 [ MCS0| 2 | 106 | 5530 Puncture 20/8 |13.93 | 13.15 | 16.57 23.98 -1.37 30 Pass
EHT80 [MCS0| 2 | 122 | 5610 Full 19.57 | 19.33 | 22.46 23.98 -1.37 30 Pass
EHT80 [MCS0| 2 | 122 | 5610 Puncture 20/4 | 18.07 | 16.95 | 20.56 23.98 -1.37 30 Pass
EHT80 [MCS0| 2 | 122 | 5610 Puncture 20/2 [ 17.97 | 16.83 | 20.45 23.98 -1.37 30 Pass
EHT160 MCSO| 2 | 114 | 5570 Full 13.12 | 12.37 | 15.77 23.98 -1.37 30 Pass
EHT160 MCSO| 2 | 114 | 5570 Puncture 40/3 | 11.37 | 10.72 | 14.07 23.98 -1.37 30 Pass
EHT160 MCSO| 2 | 114 | 5570 Puncture 20/1 12.27 | 11.93 | 15.11 23.98 -1.37 30 Pass
FCC U-NII-2C straddle channel MIMO
Average FCC EIRP
Data Freq. RU Conducted Conduc?eq DG. Power .
Mod. Ntx CH. . Power Power Limit (dBi) - Pass/Fail
Rate (MHz) Config. Limit
(dBm) (dBm) (dBm)
Ant4 [ Ant3 | SUM [ Ant4 [ Ant3 [ Ant4 [ Ant3
EHT20 [MCSO0| 2 | 144 | 5720 Full 19.70 | 19.58 | 22.65 23.98 -1.37 30 Pass
EHT20 [MCSO0| 2 | 144 | 5720 26/8 11.02 | 10.04 | 13.57 23.98 -1.37 30 Pass
EHT20 [MCSO0| 2 | 144 | 5720 52/40 13.91 | 13.15 | 16.56 23.98 -1.37 30 Pass
EHT20 [MCSO0| 2 | 144 | 5720 106/54 17.03 | 16.19 | 19.64 23.98 -1.37 30 Pass
EHT20 [MCSO| 2 | 144 | 5720 52T+26T/72 15.86 | 14.98 | 18.45 23.98 -1.37 30 Pass
EHT20 [MCSO0| 2 | 144 | 5720 106T+26T/83 |17.83 [17.20 | 20.54 23.98 -1.37 30 Pass
EHT80 [MCS0| 2 | 138 | 5690 Full 19.78 | 19.23 | 22.52 23.98 -1.37 30 Pass
EHT80 [ MCS0| 2 | 138 | 5690 Puncture 20/1 18.64 | 18.04 | 21.36 23.98 -1.37 30 Pass
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Report Number : FR4N0920E

TEST RESULTS DATA
Power Spectral Density
U-NII-2C MIMO
Duty Average _ Average
Data Freq. RU Factor P.OWH 2 PSD DG. Pass
Mod. Rate Nt CH. (MH2) Zara (dB) with Duty Factor Limit (dBi) IFail
(dBm/MHz) (dBm/MHz)
Ant4 [ Ant3 [ Ant4 [Ant3 [ SUM [Ant4 [ Ant3 [ Ant4 [ Ant3
EHT20 [MCSO0| 2 | 100 | 5500 Full 0.03 | 0.03 10.86 11.00 0.71 Pass
EHT20 [MCSO| 2 | 100 | 5500 26/0 0.10 | 0.10 9.19 11.00 0.71 Pass
EHT20 [ MCS0| 2 | 100 | 5500 52/37 0.11 0.11 10.47 11.00 0.71 Pass
EHT20 [ MCSO| 2 | 100 | 5500 106/53 0.12 | 0.12 10.39 11.00 0.71 Pass
EHT20 [MCS0| 2 | 100 | 5500 52T+26T/70 0.04 | 0.04 10.42 11.00 0.71 Pass
EHT20 [ MCSO| 2 | 100 | 5500 106T+26T/82 0.09 | 0.08 10.60 11.00 0.71 Pass
EHT20 [MCSO0| 2 | 116 | 5580 Full 0.03 | 0.03 10.84 11.00 0.71 Pass
EHT20 [MCSO| 2 | 116 | 5580 26/4 0.10 | 0.10 10.81 11.00 0.71 Pass
EHT20 [MCSO0| 2 | 116 | 5580 52/38 0.11 0.11 10.35 11.00 0.71 Pass
EHT20 [MCSO| 2 | 116 | 5580 106/53 0.12 | 0.12 10.56 11.00 0.71 Pass
EHT20 [MCSO0| 2 | 116 | 5580 52T+26T/71 0.04 | 0.04 10.48 11.00 0.71 Pass
EHT20 [MCSO| 2 | 116 | 5580 106T+26T/83 0.09 | 0.08 10.68 11.00 0.71 Pass
EHT20 [MCSO0| 2 | 140 | 5700 Full 0.03 | 0.03 7.84 11.00 0.71 Pass
EHT20 [MCSO| 2 | 140 | 5700 26/8 0.10 | 0.10 7.45 11.00 0.71 Pass
EHT20 [MCSO0| 2 | 140 | 5700 52/40 0.11 0.11 - 7.62 11.00 0.71 - Pass
EHT20 [MCSO| 2 | 140 | 5700 106/54 0.12 | 0.12 7.67 11.00 0.71 Pass
EHT20 [MCSO0| 2 | 140 | 5700 52T+26T/72 0.04 | 0.04 7.57 11.00 0.71 Pass
EHT20 [MCSO| 2 | 140 | 5700 106T+26T/83 0.09 | 0.08 7.62 11.00 0.71 Pass
EHT40 [ MCS0| 2 | 102 | 5510 Full 0.06 | 0.06 4.72 11.00 0.71 Pass
EHT40 [MCSO| 2 | 110 | 5550 Full 0.06 | 0.06 8.15 11.00 0.71 Pass
EHT40 [ MCSO0| 2 | 134 | 5670 Full 0.06 | 0.06 7.18 11.00 0.71 Pass
EHT80 [MCSO| 2 | 106 | 5530 Full 0.12 | 0.13 0.57 11.00 0.71 Pass
EHT80 [ MCS0| 2 | 106 | 5530 Puncture 20/8 0.09 | 0.09 0.21 11.00 0.71 Pass
EHT80 [MCSO| 2 | 122 | 5610 Full 0.12 | 0.13 4.99 11.00 0.71 Pass
EHT80 [ MCS0| 2 | 122 | 5610 Puncture 20/4 0.09 | 0.09 4.76 11.00 0.71 Pass
EHT80 [MCSO| 2 | 122 | 5610 Puncture 20/2 0.09 | 0.09 4.60 11.00 0.71 Pass
EHT160 MCSO| 2 | 114 | 5570 Full 0.23 | 0.22 -4.62 11.00 0.71 Pass
EHT160[ MCSO| 2 | 114 | 5570 Puncture 40/3 0.18 | 0.18 -5.19 11.00 0.71 Pass
EHT160 MCSO| 2 | 114 | 5570 Puncture 20/1 0.20 | 0.20 -4.87 11.00 0.71 Pass
U-NII-2C straddle channel MIMO
Average Average
Data Freq. RU Fzzgr Powgr PSD DG. Pass
Mod. Rate Nrx| CH. (MHz) S (dB) Density Limit (dBi) IFail
(dBm/MHz) (dBm/MHz)
Ant4 [Ant3 [ Ant4 [Ant3 | SUM [ Ant4 [ Ant3 [ Ant4 [ Ant3

EHT20 [MCSO| 2 | 144 | 5720 Full 0.03 | 0.03 10.69 11.00 0.71 Pass
EHT20 [MCSO0| 2 | 144 | 5720 26/8 0.10 | 0.10 10.52 11.00 0.71 Pass
EHT20 [MCSO| 2 | 144 | 5720 52/40 0.11 0.11 10.53 11.00 0.71 Pass
EHT20 [MCSO0| 2 | 144 | 5720 106/54 0.12 | 0.12 10.42 11.00 0.71 Pass
EHT20 [MCSO| 2 | 144 | 5720 52T+26T/72 0.04 | 0.04 - 10.52 11.00 0.71 - Pass
EHT20 [MCSO0| 2 | 144 | 5720 106T+26T/83 0.09 | 0.08 10.31 11.00 0.71 Pass
EHT40 [MCSO| 2 | 142 | 5710 Full 0.06 | 0.06 8.03 11.00 0.71 Pass
EHT80 [MCS0| 2 | 138 | 5690 Full 0.12 | 0.13 4.86 11.00 0.71 Pass
EHT80 [MCSO| 2 | 138 | 5690 Puncture 20/1 0.09 | 0.09 4.68 11.00 0.71 Pass
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TEST RESULTS DATA

Report Number : FR4N0920E

6dB and 26dB EBW and 99% OBW

U-NII-3 MIMO
99% 26dB 6 dB 6 dB
Data Freq. | Bandwidth Bandwidth Bandwidth Bandwidth ;
Mod. | pate ™ CH | (mHz)|  (MH2) (MH2) (MHz) R M e
(MH2)
Antd | Ant3 | Antd | Ant3 | Ant4 | Ant3
11a |6Mbps| 2 149 5745 | 26.57 | 18.84 | 41.08 | 32.63 | 15.74 | 16.34 0.5 Pass
11a 6Mbp$ 2 157 5785 | 27.66 | 19.00 | 43.43 | 33.52 | 16.30 | 16.33 0.5 Pass
11a |6Mbps| 2 165 5825 | 28.22 | 18.58 | 43.03 | 32.70 | 15.92 | 16.31 0.5 Pass
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Report Number : FR4N0920E

TEST RESULTS DATA
Average Power Table

U-NII-3 MIMO
Average FCC
Data Freq, Conducted Conduc?ec? DG_ .
Mod. Rate Ntx| CH. (MHz) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant4 | Ant3 | SUM [ Ant4 [ Ant3 | Ant4 | Ant3

11a |6Mbps| 2 | 149 | 5745 | 20.77 | 20.68 | 23.74 30.00 -1.42 Pass
11a |6Mbps| 2 | 157 | 5785 [ 20.80 | 20.42 | 23.62 30.00 -1.42 Pass
11a |6Mbps| 2 | 165 | 5825 | 20.77 | 20.52 | 23.66 30.00 -1.42 Pass
HT20 | MCSO| 2 | 149 | 5745 | 20.64 | 20.52 | 23.59 30.00 -1.42 Pass
HT20 |MCSO| 2 | 157 | 5785 | 20.63 | 20.32 | 23.49 30.00 -1.42 Pass
HT20 | MCSO| 2| 165 | 5825 |20.82 |20.74 | 23.79 30.00 -1.42 Pass
HT40 |MCSO| 2| 151 | 5755 | 19.82 [ 19.52 | 22.68 30.00 -1.42 Pass
HT40 | MCSO| 2| 159 | 5795 | 19.79 [ 19.25 | 22.54 30.00 -1.42 Pass
VHT20 | MCSO| 2 | 149 | 5745 | 20.64 | 20.52 | 23.59 30.00 -1.42 Pass
VHT20 [MCSO0| 2 | 157 | 5785 | 20.63 | 20.32 | 23.49 30.00 -1.42 Pass
VHT20 | MCSO| 2 | 165 | 5825 |20.82 [ 20.74 |23.79 30.00 -1.42 Pass
VHT40 [MCSO0| 2 | 151 5755 [ 19.82 | 19.52 | 22.68 30.00 -1.42 Pass
VHT40 | MCSO| 2| 159 | 5795 [ 19.79 [ 19.25 | 22.54 30.00 -1.42 Pass
VHT80 | MCS0| 2 | 155 | 5775 | 19.86 | 19.25 | 22.58 30.00 -1.42 Pass
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Report Number : FR4N0920E

TEST RESULTS DATA
Power Spectral Density
U-NII-3 MIMO
Dut Average Average
Dat F Factzr Power Density PSD DG p
Mod. Rata NT{ CH. erﬁq' (B) with Duty Factor Limit (dBi) /lf‘s,f
sl il (dBm/500kHz) | (dBm/500kHz) =
Ant4 [ Ant3 | Ant4 | Ant3 [ SUM | Ant4 [ Ant3 | Ant4 | Ant3
11a [6Mbps| 2| 149 | 5745 [ 0.02 | 0.02 | 684 | 6.35 | 9.85 30.00 0.40 Pass
11a [6Mbps| 2| 157 [ 5785 [ 0.02 [ 0.02 | 701 | 6.17 | 10.02 30.00 0.40 Pass
11a [6Mbps| 2| 165 | 5825 | 0.02 [ 0.02 | 6.97 | 667 | 9.98 30.00 0.40 Pass
Note: PSD Sum = Max PSD(Ant. 1, Ant. 2) + 10 log (n)
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Report Number : FR4N0920E

TEST RESULTS DATA

Average Power Table

U-NII-3 MIMO
Average FCC
Data - RU Conducted Conduc’_teq DQ '
Mod. Rate Ntx| CH. (MHz) | Config. Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant4 [ Ant3 | SUM [ Ant4 | Ant3 | Ant4 | Ant3
HE20 |MCSO0| 2| 149 | 5745 Full 20.64 | 20.52 | 23.59 30.00 -1.42 Pass
HE20 |MCSO0| 2| 157 | 5785 Full 20.63 | 20.32 | 23.49 30.00 -1.42 Pass
HE20 |MCSO0| 2| 165 | 5825 Full 20.82 |1 20.74 | 23.79 30.00 -1.42 Pass
HE40 |MCSO0| 2| 151 5755 Full 19.82 [ 19.52 | 22.68 30.00 -1.42 Pass
HE40 |MCSO0| 2| 159 | 5795 Full 19.79 [ 19.25 | 22.54 30.00 -1.42 Pass
HE80 |MCSO0| 2| 155 | 5775 Full 19.86 | 19.25 | 22.58 30.00 -1.42 Pass
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TEST RESULTS DATA
6dB and 26dB EBW and 99% OBW

Report Number : FR4N0920E

U-NII-3 MIMO
Dat F e 93 %dth B zgdBdth B deB'dth B 6ddB'dth
ata req. . anawil anawi anawl andwi .
WEEL || oy N O (Mqu) Config| ™ (M) (MH2) (MH2) Min. Limt | F2ss/Fail
' (MHz)
Antd | Ant3 | Antd | Ant3 | Antd | Ant3

EHT20[ MCSO| 2 149 5745 Full 25.61 19.62 | 42.15 | 35.28 | 18.33 | 18.73 0.5 Pass
EHT20{ MCSO| 2 157 5785 Full 27.94 | 19.67 | 48.06 | 37.08 | 18.64 | 18.69 0.5 Pass
EHT20[ MCSO| 2 165 5825 Full 28.61 19.49 | 4753 | 37.63 | 18.59 | 18.84 0.5 Pass
EHT40{ MCSO| 2 151 5755 Full 40.17 | 38.22 | 75.58 | 57.90 | 37.46 | 37.40 0.5 Pass
EHT40[ MCSO| 2 159 5795 Full 42.28 | 38.29 | 72.37 | 58.02 | 37.42 | 37.63 0.5 Pass
EHT80|{ MCSO| 2 155 5775 Full 78.06 | 77.25 [144.96 |106.50 | 76.78 | 77.23 0.5 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR4N0920E

U-NII-3 MIMO
Average FCC
Data e RU Conducted Conduc.teq DQ .
Mod. Rate Ntx| CH. (MHz) Sl Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant4 [ Ant3 | SUM [ Ant4 | Ant3 | Ant4 | Ant3
EHT20 | MCSO| 2 | 149 | 5745 Full 20.74 | 20.62 |23.69 30.00 -1.42 Pass
EHT20 | MCSO| 2 | 149 | 5745 26/0 12.25 ({12.00 | 15.14 30.00 -1.42 Pass
EHT20 | MCSO| 2 | 149 | 5745 52/37 15.31 [15.12 | 18.23 30.00 -1.42 Pass
EHT20 | MCSO| 2 | 149 | 5745 106/53 18.37 [ 18.16 | 21.28 30.00 -1.42 Pass
EHT20 | MCSO| 2 | 149 | 5745 52T+26T/70 17.11 [16.79 | 19.96 30.00 -1.42 Pass
EHT20 | MCSO| 2 | 149 | 5745 106T+26T/82 19.28 [ 19.05 | 22.18 30.00 -1.42 Pass
EHT20 | MCSO| 2 | 157 | 5785 Full 20.73 [ 20.42 [ 23.59 30.00 -1.42 Pass
EHT20 | MCSO| 2 | 157 | 5785 26/4 12.01 | 11.57 [14.81 30.00 -1.42 Pass
EHT20 | MCSO| 2 | 157 | 5785 52/38 15.10 [ 14.65 | 17.89 30.00 -1.42 Pass
EHT20 | MCSO| 2 | 157 | 5785 106/53 18.21 [ 18.05 | 21.14 30.00 -1.42 Pass
EHT20 | MCSO| 2 | 157 | 5785 52T+26T/71 16.86 | 16.45 | 19.67 30.00 -1.42 Pass
EHT20 | MCSO| 2 | 157 | 5785 106T+26T/83 19.18 [ 19.06 | 22.13 30.00 -1.42 Pass
EHT20 | MCS0O| 2 | 165 | 5825 Full 20.92 (20.84 [23.89 30.00 -1.42 Pass
EHT20 | MCSO| 2 | 165 | 5825 26/8 12.19 | 11.80 [ 15.01 30.00 -1.42 Pass
EHT20 | MCSO| 2 | 165 | 5825 52/40 15.27 (15.05 | 18.17 30.00 -1.42 Pass
EHT20 | MCSO| 2 | 165 | 5825 106/54 18.46 [ 18.32 | 21.40 30.00 -1.42 Pass
EHT20 | MCS0| 2 | 165 | 5825 52T+26T/72 17.15 [ 16.90 | 20.04 30.00 -1.42 Pass
EHT20 | MCSO| 2 | 165 | 5825 106T+26T/83 19.57 [19.47 | 22.53 30.00 -1.42 Pass
EHT40 | MCSO| 2 | 151 | 5755 Full 19.92 (19.62 | 22.78 30.00 -1.42 Pass
EHT40 | MCSO| 2 | 159 | 5795 Full 19.89 [ 19.35 | 22.64 30.00 -1.42 Pass
EHT80 | MCS0| 2 | 155 | 5775 Full 19.96 [ 19.35 | 22.68 30.00 -1.42 Pass
EHT80 [MCSO| 2 | 155 | 5775 | Punctured 20/1 |19.01 [ 18.73 | 21.88 30.00 -1.42 Pass
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Report Number : FR4N0920E

TEST RESULTS DATA
Power Spectral Density
U-NII-3 MIMO
Duty Average _ Average

Data Freq. RU Factor Eower Density PSD DG. Pass

Mod. Rate NTY CH. (MH2) Gt (dB) with Duty Factor Limit (dBi) JEail
(dBm/500kHz) (dBm/500kHz)
Ant4 | Ant3 | Ant4 | Ant3 | SUM | Ant4 | Ant3 | Ant4 | Ant 3

EHT20| MCSO| 2 | 149 | 5745 Full 0.03 | 0.03 | 6.21 5.71 9.22 30.00 0.40 Pass
EHT20| MCSO| 2 | 149 | 5745 26/0 0.10 | 0.10 | 6.17 5.68 9.18 30.00 0.40 Pass
EHT20| MCSO| 2 | 149 | 5745 52/37 0.11 | 0.11 6.15 5.68 9.16 30.00 0.40 Pass
EHT20| MCSO| 2 | 149 | 5745 106/53 0.12 [ 0.12 | 593 5.79 8.94 30.00 0.40 Pass
EHT20| MCSO| 2 | 149 | 5745 | 52T+26T/70| 0.04 | 0.04 | 6.18 5.73 9.19 30.00 0.40 Pass
EHT20| MCSO| 2 | 149 | 5745 |106T+26T/82| 0.09 | 0.08 | 6.00 5.68 9.01 30.00 0.40 Pass
EHT20| MCSO| 2 | 157 | 5785 Full 0.03 | 0.03 | 6.24 5.72 9.25 30.00 0.40 Pass
EHT20| MCS0| 2 | 157 | 5785 26/4 0.10 | 0.10 | 5.93 5.55 8.94 30.00 0.40 Pass
EHT20| MCSO| 2 | 157 | 5785 52/38 0.11 | 0.11 5.97 5.62 8.98 30.00 0.40 Pass
EHT20| MCS0| 2 | 157 | 5785 106/53 0.12 | 0.12 | 5.88 5.71 8.89 30.00 0.40 Pass
EHT20| MCSO| 2 | 157 | 5785 | 52T+26T/71| 0.04 | 0.04 | 5.91 5.67 8.92 30.00 0.40 Pass
EHT20| MCSO0| 2 | 157 | 5785 |106T+26T/83| 0.09 | 0.08 | 5.98 5.66 8.99 30.00 0.40 Pass
EHT20| MCSO| 2 | 165 | 5825 Full 0.03 | 0.03 | 6.53 6.08 9.54 30.00 0.40 Pass
EHT20| MCSO| 2 | 165 | 5825 26/8 0.10 | 0.10 | 6.40 6.02 9.41 30.00 0.40 Pass
EHT20| MCSO| 2 | 165 | 5825 52/40 0.11 | 0.11 6.31 6.01 9.32 30.00 0.40 Pass
EHT20| MCS0| 2 | 165 | 5825 106/54 0.12 | 0.12 | 6.39 6.12 9.40 30.00 0.40 Pass
EHT20| MCSO| 2 | 165 | 5825 | 52T+26T/72| 0.04 | 0.04 | 6.37 5.90 9.38 30.00 0.40 Pass
EHT20| MCS0| 2 | 165 | 5825 |106T+26T/83| 0.09 | 0.08 | 6.44 6.34 9.45 30.00 0.40 Pass
EHT40| MCSO| 2 | 151 | 5755 Full 0.06 | 0.06 | 2.39 1.77 5.40 30.00 0.40 Pass
EHT40| MCS0| 2 | 159 | 5795 Full 0.06 | 0.06 | 2.68 1.82 5.69 30.00 0.40 Pass
EHT80| MCSO| 2 | 155 | 5775 Full 0.12 | 0.13 | -0.34 | -1.41 | 267 30.00 0.40 Pass
EHT80| MCS0| 2 | 155 | 5775 Punctured 20/1 0.09 | 0.09 | -0.54 | -0.82 [ 247 30.00 0.40 Pass

Note: PSD Sum = Max PSD(Ant. 1, Ant. 2) + 10 log (n)
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swamranas. FCC RADIO TEST REPORT Report No. : FR4N0920E

Test Result of 26dB & 99% Occupied Bandwidth|

MIMO <Ant. 4+3>
<802.11a>

26dB Bandwidth 99% Occupied Bandwidth

Ref Level 30.00 d8m Offset 25.11 db & RBW 300 kHz Ref Level 30.00 d8m Offset 25.11 db & RBW 300 kHz

po Att 20 de  SWT 10.1ms & VBW 1MHz Mode Sweep | Att 20 d8  SWT 10.1ms & VBW 1MHz Mode Sweep
(@ 17k View (@ 17k View
M1[1] 14.41 dBm| M1[1] 11.90 dBm|
5.16360000 GHz 5.17842020 GHz
Gl D2(1] 1.86 db| o

1 Occ B 18.688131187 MHz
i 32.79200 MHz
11.638 db:

o B e e Y
J 7 <.

e

30 df
Risicipiuacd BN ET
40 df
-50 df
-50 de
60 de
60 dBr
CF 5.18 GHz 10001 pts Span 50.0 MHz
CF 5.18 GHz 10001 pts Span 80.0 MHz Marker
Marker Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | ML 1 5.17B84202 GHz 11.90 dBm
ML 1 5.1636 GHz ~14.41 dBm L 1 5.17076092 GHz -5.27 dBm Occ Bw 18.688131187 MHz
D2 M1 1 32,792 MHz -1.86 d@ T2 1 5.18944906 GHz -6.55 dBm
[ ) [ L )i ] I T

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11be EHT20>

- 0, . -
26dB Bandwidth 99% Occupied Bandwidth
Spectrum o Spectrum o
RefLevel 30,00 dBm  Offset 25.11 db e RBW 300 kHz RefLevel 20,00 dBm  Offset 25.11 db & RBW 300 kHz
o Att 20dE  SWT  10.1ms @ VBW 1MHz _ Mode Sweep o Att 108 SWT _ 10.1ms @ VBW 1MHz _ Mode Sweep
[@ 1Pk view @ 1Pk view
| M1[1] 13.22 dBm)| ¥ M1[1] 14.29 dBm)|
5.16124000 GHz| . 5.18115490 GHz|
20 df N 104 L il 1
| D2[1] 0.57 dB| 'n—n 19.778022198 MHz
D1 13.540 den 46.81600 MHz
10.d8 WM 0 dm
R i1 ..J
p -20 d
-40 di
50 df
40 dBm
-60 df
-50 de
=70 df
60 dB
CF 5.18 GHz 10001 pts Spon 50.0 MHz
CF 5.18 GHz 10001 pts Spon 80.0 MHz Marker
Marker Type | Ref | Trc | X-value | Y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | ML 5.1811549 GHz 14.29 dBm
ML 1 5.16124 GHz -13.22 dBm 1 1 5.17022098 GHz -0.64 dBm Occ Bw 19778022198 MHz
p2| M1 1 36,816 MHz -0.57 d@ T2 1 5,189999 GHz -4.02 dBm
[ ] [T ] [ il ] [T

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A2-1-1 of 8



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920E

<802.11be EHT40>

26dB Bandwidth

99% Occupied Bandwidth

Spectrum 2 Spectrum 2
Ref Level 30.00 d8m  Offset 25.01 ob & RBW L hHz Ref Level 30.00 d8m  Offset 25.01 ob & RBW L hHz
o att 208 SWT  10.1ms @ VBW 3MHz Mode Sweep o att 208 SWT  10.1ms @ VBW 3MHz Mode Sweep
[@ 1Pk View [@ 1Pk View
M1[1] 14.54 dBm)| M1[1] 16.15 dBm)|
P, 5.1626080 GHz . m 5.19196000 GHz|
20 - T D2(1] 3.61dB 20 Occ Bw 38.306169383 MHz|
D1 8 din 62.1760 MHz MM
10 di " 10 d Fames
0 db | 0 db
30 d
-40 dam
-40 dBm
0 d
50 df
60 de
60 dBr
CF 5.19 GHz 10001 pts Span 100.0 MHz
GCF 5.19 GHz 10001 pts Span 160.0 MHz Marker
Marker Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | ML 1 5.19196 GHz 16.15 dBm
ML 1 5.162608 GHz -14.54 dBm TL 1 5.1709219 GHz 6.7 dBm Occ Bw 38,306169383 MHz
pz| M1 1 62,176 MHz 3.61d8 T2 1 5.2092281 GHz 6.80 dBém

)

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11be EHT80>

26dB Bandwidth

99% Occupied Bandwidth

Spectrum

&

Ref Level 30.00 d&m
jo Att 20 dB

Offset 24.84 db & RBW 1 MHz
SWT 10,1 ms @ VBW 3 MHz

Spectrum

&

Ref Level 30.00 d&m

Offset 24.84 db & RBW 1 MHz

Mode Sweep o Att 20dE  SWT  10.1ms @ VBW 3MHz _ Mode Sweep
[@ 1Pk view @ 1Pk view
M1[1] 17.43 dBm)| M1[1] 12.05 dBm)|
P 5.1692000 GHz| . 5.2180630 GHz|
20 D2[1] 0.96 dB| =0 7UE|’.‘L\|\' 77.104289571 MHz
82.7840 MHz L \
ta-dem—iD1 10,312 dB 10 d T3 W LTV
APt /f""""""‘“““"'““ m—“—
l -10 df \\'
-30 di
-40 dBm
50 o
50 df
-60 df
60 dBir
CF 5.21 GHz 10001 pts Span 120.0 MHz
CF 5.21 GHz 10001 pts Span 320.0 MHz Marker
Marker Type | Ref | Trc | X-value | Y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | ML 1 5,218063 GHz 12.05 dBm
ML 1 5.1692 GHz -17.43 dBm 1 1 5.1715438 GHz .67 dBm Occ Bw 77.104289571 MHz
p2| M1 1 82,784 MHz -0.96 d@ T2 1 52485481 GHz 3.97 dBm
[ il ] [T ] [ ] [T ]

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR4N0920E

<802.11be EHT160>

26dB Bandwidth 99% Occupied Bandwidth

Ref Level 30.00 d8m  Offset 25.25 db @ RBW 2 MHz Ref Level 30.00 d8m  Offset 25.25 db @ RBW 3 MHz
po Att 20 de  SWT 10.1 ms & VBW 10 MHz Mode Sweep | Att 20 d8  SWT 10.1 ms & VBW 10 MHz Mode Sweep
(@ 17k View (@ 17k View
Mi[1] 18.04 dBm| M1[1] 11.24 dBm|
5.1260000 GHz 5.2623590 GHz
20 d D2[1] 8.75 dB| 20d . OccBw 156.896310369 MHz

257.2320 MHz Y

== ] —— :
|
P ey Aconm

-40 dBm
-40 o
50 o
50 df
60 de
60 df
CF 5.25 GHz 10001 pts Span 240.0 MHz
CF 5.25 GHz 10001 pts Span 480.0 MHz Marker
Marker Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | ML 1 5.262359 GHz 11.24 dBm
ML 1 5.136 GHz -18.04 dBm L 1 5.1716718 GHz 2.46 dBm Occ Bw 156.896310368 MHz
D2 M1 1 257.232 MHz -8.75 d@ T2 1 53285681 GHz 2.49 dBm
[ ) [ [ il ) (]

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 886-3-327-0868 Page Number 1 A2-1-3 of 8
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920E

Test Result of Power Spectral Density|
<802.11a>

Maximum Power Density Plot (dBm/MHz)

RBW: 1.00 MHz
VBW: 3.00 MHZ
Trace: Average

Ref Level: 30.00dBm
At 2048

Dector:  RMS SWT: 0.020s
3

Ant1 Offset: 25, 11dB
Ant2 Offset: 24,87d8

Factor:0.02d8
Factor:0.02d5

= Count 100/100

-100

M1
Freq: 5,182 GHz

MK1 Level: 10.950 dém

Center: 5.180 GHz
Wer 1.1(20240823)

Span: 50.000 MHz
2025-03-07 10:33:46

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 4)

Maximum Power Density Plot Trace 2 (Ant 3)

Offseti25.11d8  Factor:0,02dB
Ref Level: 30.00d8m RBW: 1.00 MHz.
At 20d8 VBW: 3.00 MHz

Dector:  RMS Trace: Average  SWT:0.020s

MK1
Freq: 5.181GHz

MK1 Level: 8.354 dBm

= Count 100/100

-100
Center: 5.180 GHz
Ver 1.1(20240823)

Span: 50.000 MHz
2025-03-07 10:33:21

Offset:24.87d8  Factor:0.02d8
Ref Level: 30.00d8m RBW: 1.00 MHz
At 20dB VBW: 3.00 MHz

Dector:  RMS Trace: Average  SWT-0.020s

MK1
Freq: 5.181GHz

15 Level: 7.549 dm
i MKL

s Count 100/100

-100
Center: 5.180 GHz
Ver 1.1(20240823)

Span: 50.000 MHz
2025-03-07 10:33:42

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR4N0920E

<802.11be EHT20>

Maximum Power Density Plot (dBm/MHz)

RBW: 1.00 MHz
VBW: 3.00 MHZ
Trace: Average

Ref Level: 30.00dBm
At 2048

Dector:  RMS
3

Ant1 Offset: 25, 32dB
Ant2 Offset: 25.01d8

Factor:0.03d8
Factor:0.03ds

= Count 100/100

-100

MK1

M1
Freq: 5,262 GHz
Level: 10.891 dBm

Center: 5.260 GHz
Wer 1.1(20240823)

Span: 50.000 MHz
2025-03-06 09:32:39

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 4)

Maximum Power Density Plot Trace 2 (Ant 3)

Offset:25.32d8  Factor:0,03dB
RBW: 1.00 MHz.
VBW: 3.00 MHz
Trace: Average  SWT:0.020s

Ref Level: 30.00d8m
At 20d8

Dector:  RMS

MK1
Freq: 5.262 GHz
= MKL Level: 8.272 dBm

= Count 100/100

-100
Center: 5.260 GHz
Ver 1.1(20240823)

Span: 50.000 MHz
2025-03-05 09:32:14

Ref Level: 30.00d8m
At 20dB

Dector:  RMS

Offset:25.01d8  Factor:0,03dB
RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: Average  SWT-0.020s

s Count 100/100

-100

MK1
Freq: 5.262GHz
MK1 Level: 7.466 dBm

Center: 5.260 GHz
Ver 1.1(20240823)

Span: 50.000 MHz
2025-03-06 09:32:36

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR4N0920E

<802.11be EHT40>

Maximum Power Density Plot (dBm/MHz)

RBW: 1.00 MHz
VBW: 3.00 MHZ
Trace: Average

Ref Level: 30.00dBm
At 2048

Dector:  RMS
3

Ant1 Offset: 24,90dB
Ant2 Offset: 24, 73d8

Factor:0.06d8
Factor:0.06d5

= Count 100/100

-100

MK

M1
Freq: 5,235 GHz
Level: 8.217 dBm

Center: 5.230 GHz
Wer 1.1(20240823)

Span: 100.000 MHz
2025-03-06 10:13:52

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 4)

Maximum Power Density Plot Trace 2 (Ant 3)

Offset:24.90d8  Factor:0,06d8
RBW: 1.00 MHz.
VBW: 3.00 MHz
Trace: Average  SWT:0.020s

Ref Level: 30.00d8m
At 20d8

Dector:  RMS

MKL
Freq: 5.235 GHz
15 Level: 5,433 dBm
10 MK

= Count 100/100

-100
Center: 5.230 GHz
Ver 1.1(20240823)

Span: 100.000 MHz
2025-03-05 10:12:52

Ref Level: 30.00d8m
At 20dB

Dector:  RMS

Offset:24.73d8  Factor:0.05d8
RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: Average  SWT-0.020s

s Count 100/100

-100

MK1
Freq: 5.234GHz
Level: 5,033 dEm
MKL

Center: 5.230 GHz
Ver 1.1(20240823)

Span: 100,000 MHz
2025-03-06 10:13:49

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR4N0920E

<802.11be EHT80>

Maximum Power Density Plot (dBm/MHz)

RBW: 1.00 MHz
VBW: 3.00 MHZ
Trace: Average

Ref Level: 30.00dBm
At 2048

Dector:  RMS
3

Ant1 Offset: 25, 34dB
Ant2 Offset: 25, 18d8

Factor:0. 12d8
Factor:0. 13d8

= Count 100/100

-100

M1

MiC1
Freq: 5.621 GHz
Level: 4.991 dBm

Center: 5.610 GHz
Wer 1.1(20240823)

Span: 120.000 MHz
2025-04-21 22:35:36

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 4)

Maximum Power Density Plot Trace 2 (Ant 3)

Offseti25.34d8  Factor:0, 12dB
RBW: 1.00 MHz.
VBW: 3.00 MHz
Trace: Average  SWT:0.020s

Ref Level: 30.00d8m
At 20d8

Dector:  RMS

MKL
Freq: 5.621GHz
15 Level: 2,304 dBm

5 KL

= Count 100/100

-100
Center: 5.610 GHz
Ver 1.1(20240823)

Span: 120.000 MHz
2025-04-21 22:35:07

Ref Level: 30.00d8m
At 20dB

Dector:  RMS

Offset:25.18d8  Factor:0, 13dB
RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: Average  SWT-0.020s

s Count 100/100

-100

MK1
Freq: 5.621GHz
Level: 1,694 dEm

MKL

Center: 5.610 GHz
Ver 1.1(20240823)

Span: 120,000 MHz
2025-04-2122:35:33

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR4N0920E

<802.11be EHT160>

Maximum Power Density Plot (dBm/MHz)

RBW: 1.00 MHz
VBW: 3.00 MHZ
Trace: Average

Ref Level: 30.00dBm
At 2048

Dector:  RMS
3

Ant1 Offset: 25, 25d8
Ant2 Offset: 24,95d8

Factor:0.23d8
Factor:0.22d5

= Count 100/100

-100

MK1

MiC1
Freq: 5.272 GHz
Level: -4.238 dBm

Center: 5.250 GHz
Wer 1.1(20240823)

Span: 240.000 MHz
2025-04-21 23:10:13

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 4)

Maximum Power Density Plot Trace 2 (Ant 3)

Offset:25.25d8  Factor:0, 23dB
RBW: 1.00 MHz.
VBW: 3.00 MHz
Trace: Average  SWT:0.020s

Ref Level: 30.00d8m
At 20d8

Dector:  RMS

MKL
Freq: 5.228 GHz
15 Level: -6,694 dBm

MK1

= Count 100/100

-100
Center: 5.250 GHz
Ver 1.1(20240823)

Span: 240.000 MHz
2025-04-21 23:09:49

Ref Level: 30.00d8m
At 20dB

Dector:  RMS

Offset:24.95d8  Factor:0,22d8
RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: Average  SWT-0.020s

s Count 100/100

-100

MK1
Freq: 5.273GHz
Level: -7.718 dém

MK1

Center: 5.250 GHz
Ver 1.1(20240823)

Span: 240.000 MHz
2025-04-2123:10:09

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920E

\Test Result of 6dB and 26dB and 99% Occupied Bandwidth\

MIMO <Ant. 4+3>

<802.11a>

6dB Bandwidth

26dB Bandwidth

Spectrum

k2

Ref Level 30.00 dBm
po Att 20 d8

Offset 25.42 db & RBW 100 kHz

SWT 10.1 ms & VBW 300 kHz  Mode Sweep

Spectrum

(]

Ref Level 30.00 dBm

Offset 25.42 db & RBW 300 kHz

o Att 20 B SWT  10.1ms @ VBW 1MHz Mode Swesp
[@ 17k view [@ 17k view
M1[1] 3.96 dBm)| M1[1] 15.82 dBm)|
P, 5.73685000 GHz| P, 5.72488000 GHz|
20 D2[1] 0.99 dB 20 | D2[1] 0.86 dB
15.73500 MHz " 036 dam 11.08000 MHz
o D1 10.013 dr o 10 df b
2 4.013 ‘\;.‘——IMWWMM \
0db ‘

-40 dBm -40 dBm
50 d -50 d
60 dBrr 60 dBrr

CF 5.745 GHz 10001 pts Span 50.0 MHz CF 5.745 GHz 10001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.73685 GHz 3.96 dBm ML 1 5.72488 GHz -15.82 dBm
D2 M1 1 15,735 MHz -0.99 d@ D2 M1 1 41.08 MHz 0.86 d@

) [TTT

99% Occupied Bandwidth

N/A

Spectrum

&

Ref Level 30.00 dBm
po Att 20 d8

Offset 25.42 db & RBW 300 kHz

SWT 10.1ms & VBW 1MHz Mode Sweep

[@ 17k view

20 d

M1[1] 13.31 dBm)|

5.74340520 GHz|

M1 Oce Bw 26.572342766 MHz|

[ N\

ot g

e

40 dBm

50 d

-60 d

CF 5.745 GHz

10001 pts

Span 50.0 MHz

Markar

X-value 1 ¥-value |__Function | Function Result |

Type | Ref | Trc |
ML 1

T1 1
T2 1

5.7434052 GHz
5.73180632 GHz
5.75837866 GHz

13.31 dBm
=5.95 dBm
-5.71 dBm

Occ Bw 26.572342766 MHz

J —

TEL : 886-3-327

-0868

FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920E

<802.11be EHT20>

6dB Bandwidth

26dB Bandwidth

Spectrum - Spectrum -
RefLevel 30.00 dBm  Offset 25.42 0B @ RBW 100 kHz RefLevel 30.00 dBm  Offset 25.42 0B @ RBW 300 kHz
o Att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep o att 208 SWT  10.1ms @ VBW 1MHz Mode Sweep
[@ 1Pk View [@ 1Pk View
M1[1] 2.91 dBm)| M1[1] 11.51 dBm)|
P, 5.73588000 GHz| P, 5.72438400 GHz|
20 p2[1] 0.25 dB) 20 T p2[1] 3.00 dB
18.32500 MHz D1 14.604 dBnr 42.15200 MHz|
10-dem—1n1 9433 der 10 d - Aﬂ"“‘
433 dBm S bl \
0db = 0db
a p a1 M ,
-0 W -1 > -11.306%Rni
o0 s 20 d
-30 de
-40 dBm -40 dBm
-50 de -50 de
60 dBr 60 dBr
CF 5.745 GHz 10001 pts Span 50.0 MHz CF 5.745 GHz 10001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.73588 GHz 2.91 dBm ML 1 5.724384 GHz -11.51 dBm
D2 M1 1 18,325 MHz 0.25 d@ D2 M1 1 42,152 MHz -3.00 d@

99% Occupied Bandwidth

N/A

(=)

Ref Level 20.00 dBm

po Att 10 dB  SWT 10.1 m:

Offset 25.42 db & RBW 300 kHz

s @ VBW 1 MHz

Mode Swesp

[@ 17k view

10

0 des

M1[1]

ct

14.35 dBm|
5.74569990 GHz|
25.607439256 MHz|

-10 di

-20 d

-40 di

<50 dBm

60 d

70 d

CF 5.745 GHz

10001 pts

Span 50.0 MHz

Marker
X-value

1 ¥-value |

Function

| Function Result |

Type | Ref | Trc |

ML 1 57456095 GHz
5.73250628 GHz
575811369 GHz

T1 1
T2 1

14.35 dBm
=6.78 dBm
-6.50 dBm

Occ Bw

)

25.607439256 MHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR4N0920E

<802.11be EHT40>

6dB Bandwidth

26dB Bandwidth

Spectrum - Spectrum -
Ref Level 30.00 d8m  Offset 25.44 ob & RBW 100 kHz Ref Level 30.00 d8m  Offset 25.44 ob & RBW L hHz
o att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep o att 208 SWT  10.1ms @ VBW 3MHz Mode Sweep
(@ 17K view (@ 17K view
M1[1] 1.48 dBm)| M1[1] 10.03 dBm)|
5.73623500 GHz| 5.7195920 GHz
20 d o 20 d | o .
D2[1] 0.17 dBy ES—— D2(1] 0.49 dB)
a7.45800 MHz e M 75.5840 MHz
10 de F \
2 dgm ;
[ ", T N T T e 0db { \
168 dBm " e
and | oo
-20 dem— L M
-40 dBm -40 dBm
-50 de -50 de
-60 dBr -60 dBr
GCF 5.755 GHz 10001 pts Span 90.0 MHz GCF 5.755 GHz 10001 pts Span 160.0 MHz
Markar Markar
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
[ 1 5.736235 GHz -1.48 dbm [ 1 5.719592 GHz -10.03 dBm
pz| M1 1 37,458 MHz 0.17 d8 pz| M1 1 75,534 MHz -0.49 dB
| )it ) " e | )it ) " e

99% Occupied Bandwidth

N/A

ka2
RefLevel 30,00 dém  Offset 25.44 0B @ RBW L MHz
o Att 208 SWT  10.1ms @ VBW 3MHz Mode Sweep
[@ 1Pk view
M1[1] 17.11 dBm)|
o0 d M1 5.75047000 GHz
Occ Bw 40.165983402 MHz|
10 e
0db
-10 dBm
-30 di
-40 dBm
50 d
60 de
CF 5.755 GHz 10001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.75047 GHz 17.11 dBm
1 1 5,738452 GHz 1.99 dbm Occ Bw 40.165983402 MHz
T2 1 57756178 GHz -4.91 dBm

)

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR4N0920E

<802.11be EHT80>

6dB Bandwidth

26dB Bandwidth

Spectrum - Spectrum -
RefLevel 30.00 dBm  Offset 25.36 0B @ RBW 100 kHz RefLevel 30,00 dém  Offset 25.36 0B @ RBW L MHz
o Att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep o att 208 SWT  10.1ms @ VBW 3MHz Mode Sweep
[@ 1Pk View [@ 1Pk View
M1[1] 3.55 dBm)| M1[1] 14.53 dBm)|
P, 5.7367280 GHz P, 5.7066800 GHz
20 D2[1] 0.02 dB 20 D2[1] 0.01dB
76.7840 MHz D1 144.9600 MHz
10 ol ! 10d WW
0db D1 2604 dm rvn I ||u.‘| 0 db
|
|
LumL _
-40 dBm -40 dBm
-50 de -50 de
60 dBr 60 dBr
CF 5.775 GHz 10001 pts Span 160.0 MHz CF 5.775 GHz 10001 pts Span 320.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.736728 GHz -3.55 dBm ML 1 5.70668 GHz -14.53 dBm
D2 M1 1 76,784 MHz 0.02 d@ D2 M1 1 144.96 MHz 0.01 d@

99% Occupied Bandwidth

N/A

(=)

Ref Level 30.00 d8m Offset 2538 dB & RBW 1 MHz

o Att 208 SWT  10.1ms @ VBW 3MHz Mode Sweep
[@ 1Pk view
M1[1] 14.81 dBm)|
. 5.7863270 GHz|
20 Ec B 78.064193581 MHz
10 dem—1| Mq‘mlim o ol
\
0db I 1
-20 de
-30 di
-40 dBm
50 d
60 de
CF 5.775 GHz 10001 pts Span 120.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.786327 GHz 14.81 dBm
1 1 57360879 GHz 5.99 dBm Occ Bw 78064193581 MHz
T2 1 58141521 GHz 4.32 dBm

| ) )

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR4N0920E

Test Result of Power Spectral Density|

<802.11a>

Spectrum 2 Spectrum 2
RefLevel 30.00 dbm  Offset 25.34 0B @ RBW 500 kHz RefLevel 30.00 dbm  Offset 25.00 dB @ RBW 500 kHz
o Att 2008 @ SWT  20ms @ VBW 3MHz Mode Swaep o Att 2008 @ SWT  20ms @ VBW 3MHz Mode Swaep
SGL Caunt 100/100 SGL Count 100/100
[@ 1rm Avgrwr [@ 1rm Avgrwr
M1[1] 6.99 dBm) M1[1] 6.15 dBm)
5.7868980 GHzZ| 5.7836510 GHzZ|
20dl 20dl
10d8 M 10d8 H
| I f_'*-\._‘,‘ -~ —L\ N
— R —,
ode : s ode / v‘
{ \ / \
-0 Lt AN — -0 i 4
e ——l P 8
2048 —aa o - 20 dB T e —
el T el T
0 dey -30 dBm=—t" —
7_’/" ——
40 dBy 40dp
50 di -50 di
-60 dem -60 dem
CF 5.785 GHz 1001 pts Span 50.0 MHz CF 5.785 GHz 1001 pts Span 50.0 MHz
Markar Markar
Type | Ref | Trc | X-value | ¥-valug | _Function | Function Result | Type | Ref | Trc | X-value | ¥-valug | _Function | Function Result |
W1 1 ©.786698 GHz 6.99 dem W1 1 ©.783651 GHz 6,15 dem
. T Y T
L J L J

<802.11be EHT20>

Maximum Power Density Plot (dBm/500kHz)
Spectrum k2 Spectrum k2
Reflevel 30.00 dBm  Offset 25.45 0B @ RBW 500 kHz ReflLevel 30.00 dBm  Offset 25.25 dB @ RBW 500 kHz
o Att 200B @ SWT  20ms @ VBW 3MHz  Mode Sweep o Att 200B @ SWT  20ms @ VBW 3MHz  Mode Sweep
SGL Caunt 100/100 SGL Caunt 100/100
[@ 1rm Avgrwr [@ 1rm Avgrwr
M1[1] 6.50 dBm) M1[1] 6.05 dBm)
5.8240010 GHzZ| 5.8233520 GHz|
20 dl 20 dl
1048 : 1048 H
U | — A U S I e
0ds / . 0ds J-’ )
-10 —= -10
20 damet™" - i 20 db o e
S ) =
i s,
-30 dey | 3008 -
40 dby 40dp
-50 di -50 di
-60 dem -60 dem
CF 5.825 GHz 1001 pts Span 50.0 MHz CF 5.825 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 5524001 GHz €.50 dBm M1 55823352 GHz €.05 dem
. - — - - —
)i J [ ) e )i J L

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920E

<802.11be EHT40>

Spectrum 2 Spectrum 2
Ref Level 30.00 dBm  Offset 25.34 0B @ RBW 500 kHz Ref Level 30.00 dBm  Offset 25.07 db & RBW 500 kHz
o Att 20 0B @ SWT 20ms @ VBW 3MHz  Mode Swasp o Att 20 0B @ SWT 20ms @ VBW 3MHz  Mode Swasp
SGL Count 100/100 SGL Count 100/100
[@ 1rm Avgrwr [@ 1rm Avgrwr
M1[1] 2.62 dBm) M1[1] 1.76 dBm)|
5.7991000 GHz| 5.7987000 GHz|
20dl 20dl
10 dey . 10 dey
v v
) -, e X
ode _ . _ ode . —_—
[ | [ )
-10 J T -10 r 1
2048 . — . 2048 | I
I e~
N " [,
-30.08 = 30 BN ————t= ==
s 11 11" o——— o S——
40 dBy 40de
50 di -50 di
-60 dbm -60 dbm
CF 5.795 GHz 1001 pts Span 100.0 MHz CF 5.795 GHz 1001 pts Span 100.0 MHz
Markar Markar
Type | Ref | Trc | X-value | ¥-valug | _Function | Function Result | Type | Ref | Trc | X-value | ¥-valug Function | Function Result |
[ £.7591 GHz 2.62 dBrm [ 57987 GHz 1.76 dém
w T w T
JL J JL J

<802.11be EHT80>

Maximum Power Density Plot (dBm/500kHz)
Spectrum k2 Spectrum k2
Reflevel 30.00 dBm  Offset 25.38 dB @ RBW 500 kHz Reflevel 30.00 dBm  Offset 25.13 B @ RBW 500 kHz
fo Att 20 db @ SWT 20ms @ VBW 2 MHz  Mode Sweep fo Att 20 db & SWT 20ms @ VBW 3 MHz Mode Sweep
SGL Caunt 100/100 SGL Caunt 100/100
[@ 1rm Avgrwr [@ 1rm Avgrwr
M1[1] -0.46 dBm| M1[1] -1.54 dBm|
5.763730 GHz| 5.786270 GHz|
20 dl 20 dl
1048 1048
m M
0 . I E— . N 0 -
Y T T
-10 {F -10 !
| |
J | |
048 — S S— 048 / i
-30 dey 30 — S —
40 dby 40dp
-50 di -50 di
-60 dem -60 dem
CF 5.775 GHz 1001 pts Span 120.0 MHz CF 5.775 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 5.76373 GHz ~0.46 dBm M1 1 5.78627 GHz ~1.54 dBm
- T - T
L J L J

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanroncas. FCC RADIO TEST REPORT Report No. : FR4N0920E

Appendix B. AC Conducted Emission Test Results

Temperature : 23.1~24.8C
Relative Humidity : (43.3~46.7%

Test Engineer : |Louis Chung

TEL : 886-3-327-0868 Page Number : B1 of BS
FAX : 886-3-327-0855



CO07-HY

EUT Information

Report No. : FR4AN0920E
2025/4/30

Report NO : 4N0920
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1001
0T
80+
70t
N 60_\ I CISPR-QP Limit atMain Ports
>
% iz .
£ 54 . :.._..Q.‘_‘:iff_F‘.'}:A.\/_?_.E!FI‘..'.?E%T.M.?L.'.D..E’.Q”S
[ s I S J N A U S :
>
3
40
2 L
L ¢ &
201
101
0 } } —+— —t } } |
150k 300 400500 800 1M 2M 3M 4M 5M 6 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.152363 32.61 55.87 23.26 | L1 FLO 20.0
0.152363 46.64 65.87 19.23 | L1 FLO 20.0
0.181500 17.98 54.42 36.44 | L1 FLO 20.0
0.181500 36.11 64.42 28.31 | L1 FLO 20.0
0.213360 15.28 53.07 37.79 | L1 FLO 20.0
0.213360 27.39 63.07 35.68 | L1 FLO 20.0
0.276000 22.07 50.94 28.87 | L1 FLO 20.0
0.276000 31.78 60.94 29.16 | L1 FLO 20.0
0.388500 18.45 48.10 29.65 | L1 FLO 20.0
0.388500 33.62 58.10 2448 | L1 FLO 20.0
0.524940 15.97 46.00 30.03 | L1 FLO 20.0
0.524940 32.24 56.00 23.76 | L1 FLO 20.0
0.682530 18.00 46.00 28.00 | L1 FLO 20.0
0.682530 33.60 56.00 2240 | L1 FLO 20.0
0.780720 16.97 46.00 29.03 | L1 FLO 20.0
0.780720 33.41 56.00 2259 | L1 FLO 20.0
1.101480 15.52 46.00 30.48 | L1 FLO 20.0
1.101480 31.25 56.00 2475 | L1 FLO 20.0
1.175190 17.29 46.00 28.71 | L1 FLO 20.0

B2 of B5



CO07-HY
1.175190 35.55 S 56.00 2045 | L1 FLO 20.0
1.309920 --- 16.87 46.00 29.13 | L1 FLO 20.0
1.309920 33.12 --- 56.00 22.88 | L1 FLO 20.0
13.046100 --- 29.26 50.00 20.74 | L1 FLO 20.5
13.046100 34.14 --- 60.00 25.86 | L1 FLO 20.5
21.717780 --- 21.24 50.00 28.76 | L1 FLO 20.9
21.717780 25.89 --- 60.00 3411 | L1 FLO 20.9

Report No. : FR4AN0920E
2025/4/30
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CO07-HY

EUT Information

Report No. : FR4AN0920E
2025/4/30

Report NO : 4N0920
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1001
90T
80+
70t
N 60_\ I CISPR-QP Limit atMain Ports
>
% iz .
S 5p i T . :.._.._C..‘_‘Ciff_F‘.'}:A.\/_?_.E'.Fl‘..'_t..éﬁ_M.?L.'.D..E’.@.”S
[ e TN T S SN S S }
e
~ 40104
*../9% *
3 e © it
30__ 0 ‘ ’
T &
201
101
0 } —+— —t } } —+—+—+—+— } |
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.151553 31.91 55.91 24.00 | N FLO 20.0
0.151553 46.33 65.91 19.58 | N FLO 20.0
0.166650 21.07 55.13 34.06 | N FLO 20.0
0.166650 40.50 65.13 2463 | N FLO 20.0
0.196710 25.34 53.75 28.41 | N FLO 20.0
0.196710 39.22 63.75 2453 | N FLO 20.0
0.230550 25.08 52.43 2735 | N FLO 20.0
0.230550 37.48 62.43 2495 | N FLO 20.0
0.274380 23.88 50.98 27.10 | N FLO 20.0
0.274380 33.38 60.98 27.60 | N FLO 20.0
0.392460 20.74 48.01 27.27 | N FLO 20.0
0.392460 37.00 58.01 21.01 | N FLO 20.0
0.408570 29.75 47.68 17.93 | N FLO 20.0
0.408570 34.65 57.68 23.03 | N FLO 20.0
0.526380 16.07 46.00 29.93 | N FLO 20.0
0.526380 31.63 56.00 24.37 | N FLO 20.0
0.690000 22.93 46.00 23.07 | N FLO 20.0
0.690000 33.38 56.00 2262 | N FLO 20.0
1.093290 18.16 46.00 2784 | N FLO 20.0
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1.093290 31.55 56.00 2445 | N FLO 20.0
1.173750 17.10 46.00 28.90 | N FLO 20.0
1.173750 35.29 56.00 2071 | N FLO 20.0
1.316400 16.33 46.00 29.67 | N FLO 20.0
1.316400 31.43 56.00 2457 | N FLO 20.0
13.041330 29.97 50.00 20.03 | N FLO 20.5
13.041330 35.06 60.00 2494 | N FLO 20.5
21.540300 19.73 50.00 30.27 | N FLO 20.9
21.540300 23.50 60.00 36.50 | N FLO 20.9

Report No. : FR4AN0920E
2025/4/30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920E

Appendix C.Radiated Spurious Emission Test Data

Relative Humidity(%): | 50~65

Test Engineer : Sam Pan, Quentin Liu and Bigshow Wang
Temperature(°C): 18~23
Note symbol
-L Low channel location
-R High channel location
C1-1. Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation Channel @ Frequency RU Remark
(GHz) Rate
Mode 1 = U-NII-1 | 5.15-5.25 4+3 802.11a 36 5180 6Mbps - -
Mode 2 | U-NII-1 | 5.15-5.25 4+3 802.11a 44 5220 6Mbps - -
Mode 3 | U-NII-1 | 5.15-5.25 4+3 802.11a 48 5240 6Mbps - -
802.11be
Mode 4 = U-NII-1 | 5.15-5.25 4+3 EHT20 36 5180 MCSO0 - -
Mode5 U-NIl-1 5.15-525  4+3 SEZH'%B‘* 36 5180  MCSO Partial 26/0RU -
Mode 6 = U-NI-1 515525  4+3 SEZH'%ge 36 5180  MCSO Partial_52/37RU ;
Mode 7 ' U-NIl-1 | 5.15-5.25 4+3 SEZH'%?)G 36 5180 MCSO0 | Partial_106/53RU -
802.11be
Mode 8 | U-NII-1 | 5.15-5.25 443 EHT20 44 5220 MCS0 - -
802.11be
Mode 9 | U-NII-1 | 5.15-5.25 443 EHT20 48 5240 MCS0 - -
Mode 802.11be
10 U-NIl-1 | 5.15-5.25 4+3 EHTA40 38 5190 MCSO0 - -
Mode 802.11be
1 U-NII-1 | 5.15-5.25 443 EHTA40 46 5230 MCSO0 - -
TEL : 886-3-327-0868 Page Number : C1-1 of 233

FAX . 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920E

Band Data
Mode Band Antenna Modulation Channel @ Frequency RU Remark
(GHz) Rate
Mode 802.11be
U-NIl-1 | 5.15-5.25 4+3 42 5210 MCSO0 - -
12 EHT80
Mode 802.11be
U-NII-1 | 5.15-5.25 4+3 50 5250 MCSO0 - -
13 EHT160
Mode
U-NII-2A | 5.25-5.35 4+3 802.11a 52 5260 6Mbps - -
14
Mode
U-NII-2A | 5.25-5.35 4+3 802.11a 60 5300 6Mbps - -
15
Mode
U-NII-2A | 5.25-5.35 4+3 802.11a 64 5320 6Mbps - -
16
Mode 802.11be
U-NII-2A | 5.25-5.35 4+3 52 5260 MCSO0 - -
17 EHT20
Mode 802.11be
U-NII-2A | 5.25-5.35 4+3 60 5300 MCSO0 - -
18 EHT20
Mode 802.11be
U-NII-2A | 5.25-5.35 4+3 64 5320 MCSO0 - -
19 EHT20
Mode 802.11be
U-NII-2A | 5.25-5.35 4+3 64 5320 MCSO0 Partial_26/8RU -
20 EHT20
Mode 802.11be
U-NII-2A | 5.25-5.35 443 64 5320 MCSO0 @ Partial_52/40RU -
21 EHT20
Mode 802.11be
U-NII-2A | 5.25-5.35 443 64 5320 MCSO0 @ Partial_106/54RU -
22 EHT20
TEL : 886-3-327-0868 Page Number : C1-2 of 233

FAX
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920E

Band Data
Mode Band Antenna | Modulation | Channel | Frequency RU Remark
(GHz) Rate
Mode 802.11be
U-NII-2A | 5.25-5.35 4+3 54 5270 MCSO0 - -
23 EHT40
Mode 802.11be
U-NII-2A | 5.25-5.35 4+3 62 5310 MCSO0 - -
24 EHT40
Mode 802.11be
U-NII-2A = 5.25-5.35 4+3 58 5290 MCSO0 - -
25 EHT80
Mode
U-NII-2C | 5.47-5.725 4+3 802.11a 100 5500 6Mbps - -
26
Mode
U-NII-2C | 5.47-5.725 4+3 802.11a 116 5580 6Mbps - -
27
Mode
U-NII-2C | 5.47-5.725 4+3 802.11a 140 5700 6Mbps - -
28
Mode
U-NII-2C | 5.47-5.725 4+3 802.11a 144 5720 6Mbps - -
29
Mode 802.11be
U-NII-2C | 5.47-5.725 4+3 100 5500 MCSO0 - -
30 EHT20
Mode 802.11be
U-NII-2C | 5.47-5.725 4+3 100 5500 MCSO0 Partial_26/0RU -
31 EHT20
Mode 802.11be
U-NII-2C | 5.47-5.725 4+3 100 5500 MCSO0 Partial_52/37RU -
32 EHT20
Mode 802.11be
U-NII-2C | 5.47-5.725 4+3 100 5500 MCSO0 @ Partial_106/53RU -
33 EHT20
TEL : 886-3-327-0868 Page Number : C1-3 of 233
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920E

Band Data
Mode Band Antenna | Modulation Channel @ Frequency RU Remark
(GHz) Rate

Mode 34  U-NI-2C 5.47-5725  4+3 802.11be 116 5580  MCSO - -
EHT20
802.11be

Mode 35 U-NI-2C 5.47-5725  4+3 np 140 5700  MCSO0 - -

Mode 36  U-NII-2C  5.47-5725  4+3 sgﬁ%ge 140 5700 | MCSO Partial_26/8RU -

Mode 37 = U-NI-2C  5.47-5.725  4+3 8%‘%‘8‘3 140 5700 | MCSO Partial 52/38RU -

Mode 38 = U-NI-2C  5.47-5.725  4+3 Sga’%ge 140 5700 | MCSO  Partial_106/54RU -

Mode 39  U-NII-2C 5.47-5725 443 802.11be 144 5720  MCSO - -
EHT20
802.11be

Mode 40  U-NI-2C 5.47-5725  4+3 o 102 5510  MCSO - -
802.11be

Mode 41 = U-NI-2C 5.47-5.725  4+3 e 110 5550 | MCSO - -
802.11be

Mode 42 = U-NI-2C  5.47-5.725  4+3 o 134 5670  MCSO - -
802.11be

Mode 43  U-NI-2C 5.47-5725  4+3 o 142 5710  MCSO - -

Mode 44 = U-NI-2C 5.47-5.725  4+3 802.11be 106 5530  MCSO - -
EHT80

Mode 45  U-NII-2C 5.47-5725 443 802.11be 122 5610  MCSO - -
EHT80
802.11be

Mode 46  U-NI-2C 5.47-5725  4+3 21 138 5690  MCSO - -
802.11be

Mode 47 = U-NI-2C  5.47-5.725  4+3 02 1L 114 5570  MCSO - -
802.11be

Mode 79 = U-NIl-1 = 5.15-5.25  4+3 e 36 5180  MCSO - LF
802.11be

Mode 80 = U-NIl-1 | 5.15-525 443 1p 36 5180  MCSO - SHF

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR4N0920E

C1-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
Band
802.11a 36 5148.58 48.00 54.00 -6.00 H Avg. Pass - Edge
1
802.11a 36 @ 10360.00 45.58 68.20 -22.62 V Peak Pass - Harmonic
Band
802.11a 44 = 5149.96 37.49 54.00 -16.51 H Avg. Pass - Edge
2
802.11a 44 | 10440.00 45.73 68.20 -22.47 H Peak Pass - Harmonic
Band
802.11a 48 = 5150.00 37.18 54.00 -16.82 \% Avg. Pass - Edge
3
802.11a 48 | 10480.00 47.10 68.20 -21.10 H Peak @ Pass - Harmonic
802.11be Band
EHT20 36 5148.77 52.31 54.00 -1.69 H Avg. Pass - Edge
4
802.11be 35 1036000  46.19 6820  -2201 V  Peak Pass - Harmonic
EHT20
802.11be . Band
EHT20 36 5137.56 49.12 54.00 -4.88 H Avg. Pass Partial_26/0RU Edge
5
802.11be . .
EHT20 36 - - - - - - - Partial 26/0RU | Harmonic
802.11be . Band
EHT20 36  5140.03 71.84 74.00 -2.16 \% Peak = Pass | Partial_52/37RU Edge
6
802.11be
36 - - - - - - - Partial_52/37RU | Harmonic
EHT20

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-5 of 233




samanas. FCC RADIO TEST REPORT

Report No. : FR4N0920E

Mode | Modulation

10

11

802.11be
EHT20

802.11be
EHT20

802.11be
EHT20

802.11be
EHT20

802.11be
EHT20

802.11be
EHT20

802.11be
EHT40

802.11be
EHT40

802.11be
EHT40

802.11be
EHT40

36

36

44

44

48

48

38

38

46

46

Freq.

(MHz)

5148.77

5149.96

10440.00

5150.00

10480.00

5149.73

10380.00

5150.00

10460.00

Level

(dBuV/m)

50.44

41.28

46.01

39.02

46.20

51.67

46.42

45.30

46.74

Limit

(dBuV/m)

54.00

54.00

68.20

54.00

68.20

54.00

68.20

54.00

68.20

Margin

(dB)

-3.56

-12.72

-22.19

-14.98

-22.00

-2.33

-21.78

-8.70

-21.46

Pol.

Peak

Avg.

Avg.

Avg.

Peak

Avg.

Peak

Avg.

Peak

Avg.

Peak

Result

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

RU

Partial_106/53RU

Partial_106/53RU

Remark

Band
Edge

Harmonic

Band
Edge

Harmonic

Band
Edge

Harmonic

Band
Edge

Harmonic

Band
Edge

Harmonic

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920E

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11be EHT80 = 42 | 5148.75 51.67 54.00 -2.33 H Avg. Pass - Band Edge
8 802.11be EHT80 = 42 | 10420.00 47.10 68.20 -21.10 H Peak = Pass - Harmonic
802.11be EHT160 & 50 5387.50 50.46 54.00 -3.54 H Avg. Pass - Band Edge
- 802.11be EHT160 50 | 10500.00 47.04 68.20 -21.16 \Y Peak  Pass - Harmonic
802.11a 52 5353.53 37.40 54.00 -16.60 H Avg. Pass - Band Edge
14
802.11a 52 | 10520.00 46.63 68.20 -21.57 H Peak @ Pass - Harmonic
802.11a 60 5350.01 42.85 54.00 -11.15 H Avg. Pass - Band Edge
15 802.11a 60 | 10600.00 47.02 74.00 -26.98 H Peak  Pass - Harmonic
802.11a 64 | 5350.05 49.67 54.00 -4.33 H Avg. Pass - | Band Edge
16 802.11a 64 | 15960.00 45.90 74.00 -28.10 \Y Peak  Pass - Harmonic
802.11be EHT20 52 5350.38 39.96 54.00 -14.04 \% Avg. Pass - Band Edge
17
802.11be EHT20 52 | 10520.00 46.30 68.20 -21.90 V | Peak @ Pass - Harmonic
TEL : 886-3-327-0868 Page Number : C1-7 of 233
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samanas. FCC RADIO TEST REPORT

Report No. : FR4N0920E

Mode | Modulation

18

19

20

21

22

802.11be
EHT20

802.11be
EHT20

802.11be
EHT20

802.11be
EHT20

802.11be
EHT20

802.11be
EHT20

802.11be
EHT20

802.11be
EHT20

802.11be
EHT20

802.11be
EHT20

60

60

64

64

64

64

64

64

64

64

Freq.

(MHz)

5350.18

15900.00

5350.05

10640.00

5362.35

5357.85

5350.80

Level

(dBuV/m)

51.39

47.99

51.70

47.15

50.78

50.69

51.89

Limit

(dBuV/m)

54.00

74.00

54.00

74.00

54.00

54.00

54.00

Margin

(dB)

-2.61

-26.01

-2.30

-26.85

-3.22

-3.31

-2.11

Pol.

Peak

Avg.

Avg.

Peak

Avg.

Peak

Avg.

Avg.

Avg.

Result

Pass

Pass

Pass

Pass

Pass

Pass

Pass

RU

Partial_26/8RU

Partial_26/8RU

Partial_52/40RU

Partial_52/40RU

Partial_106/54RU

Partial_106/54RU

Remark

Band
Edge

Harmonic

Band
Edge

Harmonic

Band
Edge

Harmonic

Band
Edge

Harmonic

Band
Edge

Harmonic

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920E

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11be EHT40 54 5350.80 50.98 54.00 -3.02 H Avg. Pass - Band Edge

23
802.11be EHT40 | 54 | 10540.00 47.44 68.20 -20.76 H Peak @ Pass - Harmonic
802.11be EHT40 @ 62 5350.18 51.98 54.00 -2.02 H Avg. Pass - Band Edge

24
802.11be EHT40 @ 62 | 10620.00 47.38 74.00 -26.62 \% Peak | Pass - Harmonic
802.11be EHT80 @ 58 5350.59 51.10 54.00 -2.90 H Avg. Pass - Band Edge

25
802.11be EHT80 | 58 | 10580.00 46.85 68.20 -21.35 H Peak @ Pass - Harmonic
802.11a 100 | 5459.76 42.61 54.00 -11.39 H Avg. Pass - Band Edge

26
802.11a 100 | 16500.00 46.75 68.20 -21.45 H Peak | Pass - Harmonic
802.11a 116 = 5457.76 37.59 54.00 -16.41 H Avg. Pass - Band Edge

27
802.11a 116 | 16740.00 46.77 68.20 -21.43 H Peak Pass - Harmonic
28 802.11a 140 | 5727.28 65.56 68.20 -2.64 H Peak | Pass - Band Edge

TEL : 886-3-327-0868 Page Number : C1-9 of 233
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samanas. FCC RADIO TEST REPORT

Report No. : FR4N0920E

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
28 802.11a 140 17100.00 47.71 68.20 -20.49 H Peak | Pass - Harmonic
Band
802.11a 144 = 5459.82 35.93 54.00 -18.07 H Avg. Pass - Edge
29
802.11a 144 | 17160.00 46.82 68.20 -21.38 H Peak @ Pass - Harmonic
802.11be Band
EHT20 100 5469.68 65.53 68.20 -2.67 \% Peak @ Pass - Edge
30
802.11be 100 16500.00 47.69 68.20 -20.51 H Peak = Pass - Harmonic
EHT20
802.11be . Band
EHT20 100 5457.36 50.89 54.00 -3.11 H Avg. Pass Partial_26/0RU Edge
31
802.11be . .
EHT20 100 - - - - - - - Partial_26/0RU Harmonic
802.11be . Band
EHT20 100 | 5459.92 44.01 54.00 -9.99 H Avg. Pass Partial_52/37RU Edge
32
802.11be . .
EHT20 100 - - - - - - - Partial_52/37RU | Harmonic
802.11be . Band
EHT20 100 | 5470.00 62.53 68.20 -5.67 H Peak @ Pass @ Partial_106/53RU Edge
33
802.11be . .
EHT20 100 - - - - - - - Partial_106/53RU | Harmonic
TEL : 886-3-327-0868 Page Number : C1-10 of 233
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920E

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11be Band
116  5459.92 37.90 54.00 -16.10 H Avg. Pass -
EHT20 Edge
34
802.11be
116 | 16740.00 46.59 68.20 -21.61 \% Peak @ Pass - Harmonic
EHT20
802.11be Band
140 | 5725.33 66.26 68.20 -1.94 \% Peak = Pass -
EHT20 Edge
35
802.11be
140 | 17100.00 46.71 68.20 -21.49 \% Peak @ Pass - Harmonic
EHT20
802.11be Band
140 | 5728.85 65.67 68.20 -2.53 H Peak @ Pass Partial_26/8RU
EHT20 Edge
36
802.11be
140 - - - - - - - Partial_26/8RU Harmonic
EHT20
802.11be Band
140 | 5725.03 65.41 68.20 -2.79 H Peak @ Pass Partial_52/38RU
EHT20 Edge
37
802.11be
140 - - - - - - - Partial_52/38RU | Harmonic
EHT20
802.11be Band
140 | 5726.00 65.04 68.20 -3.16 H Peak @ Pass @ Partial_106/54RU
EHT20 Edge
38
802.11be
140 - - - - - - - Partial_106/54RU | Harmonic
EHT20
802.11be Band
39 144 = 5364.82 36.52 54.00 -17.48 H Avg. Pass -
EHT20 Edge
TEL : 886-3-327-0868 Page Number : C1-11 of 233
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920E

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
39 802.11be EHT20 | 144 | 17160.00 45.51 68.20 -22.69 Y, Peak @ Pass - Harmonic
802.11be EHT40 | 102 | 5468.26 64.80 68.20 -3.40 H Peak @ Pass - Band Edge
40
802.11be EHT40 | 102 | 16530.00 46.85 68.20 -21.35 Y, Peak @ Pass - Harmonic
802.11be EHT40 110 5458.68 47.62 54.00 -6.38 H Avg. Pass - Band Edge
41
802.11be EHT40 = 110 | 16650.00 47.33 68.20 -20.87 \% Peak | Pass - Harmonic
802.11be EHT40 134 @ 5725.33 64.28 68.20 -3.92 H Peak | Pass - Band Edge
42
802.11be EHT40 | 134 | 17010.00 46.56 68.20 -21.64 H Peak @ Pass - Harmonic
802.11be EHT40 | 142 | 5459.82 36.10 54.00 -17.90 H Avg. Pass - Band Edge
43
802.11be EHT40 @ 142 | 17130.00 47.57 68.20 -20.63 \% Peak Pass - Harmonic
802.11be EHT80 @ 106 @ 5467.92 66.29 68.20 -1.91 H Peak | Pass - Band Edge
44
802.11be EHT80 | 106 | 16590.00 46.87 68.20 -21.33 vV Peak @ Pass - Harmonic
TEL : 886-3-327-0868 Page Number : C1-12 of 233
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920E

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11be EHT80 | 122 @ 5455.00 49.76 54.00 -4.24 H Avg. Pass - Band Edge
45
802.11be EHT80 | 122 @ 16830.00 47.02 68.20 -21.18 H Peak @ Pass - Harmonic
802.11be EHT80 |« 138 @ 5454.88 45.05 54.00 -8.95 H Avg. Pass - Band Edge
46
802.11be EHT80 | 138 | 17070.00 47.26 68.20 -20.94 H Peak @ Pass - Harmonic
802.11be EHT160 | 114 | 5462.42 65.04 68.20 -3.16 H Peak = Pass - Band Edge
47
802.11be EHT160 | 114 | 16710.00 47.52 68.20 -20.68 Y, Peak @ Pass - Harmonic
79 LF 36 94.02 33.90 43.50 -9.60 \Y Peak = Pass - LF
80 SHF 36 | 39593.75 47.14 74.00 -26.86 H Peak @ Pass - SHF
TEL : 886-3-327-0868 Page Number : C1-13 of 233
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wamanae. FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 i 105
75 875
0 i T i T BT e T e Eacu
1
& ) — 4 P o & M sttt
' il At o P
3 i At
17! E
Peak
5000 5038, 5076, 5114, 5152, 5190 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m 9120-82294 240628 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 240628 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5146.87 58.23 74.60 -15.77 53.48 3319 @8.41 36.85 @.e@ 16l 39 PEAK 1 5158.00 167.64 ------ ------ 182.98 33.07 8.4 36.85 0.0 101 39 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 875
0.0 70.0
pﬂ G54
I T Rl
kTS ”_M_'_F”—F/f 35
350 350 —
17! E
Avg
5000 5038, 5076, 5114, 5152, 5190 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3n 91200-82294 248620 HORIZONTAL Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBM:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5148.58 46.00 54.60 -6.80 43.25 3319 @8.41 36.85 @.e@ 16l 39 AVERAGE 1 5158.00 161.88 ------ ------ 97.22 3387 8.4 36.85 .8 lel 39 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-14 of 233
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wamanae. FCC RADIO TEST REPORT Report No. : FR4N0920E

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
i ™ i
700 LV [Tt | S B B e B U ! EAKUNI
1 MF[
52! ! 52!
b o - w0 et |l s
3, e 1 gt A
17! E
Peak
5000 5038, 5076, 5114, 5152, 5190 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m 91280-82294 240628 VERTICAL Condition: PEAK(UNII) 3m 912D-92294 240628 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHZ SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.15 56.38 74.60 -17.78 51.54 33.20 8.41 36.85 .08 160 123 PEAK 1 5158.00 161.42 ------ ------ 9.74 3318 8.43 36.85 0.0 180 123 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
105 105
a5 Eadia a7,
0.0 70.0
AVG_54
Rl L.
3, 4—‘_'_'_'-’/ 36 =
350 350 e
17! E
Avg
5000 5038, 5076, 5114, 5152, 5190 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE_54 3m 91200-82294 246620 VERTICAL Condition: AVG_54 3m 91200-02294 240620 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.91 46.95 54.60 -7.85 42,19 33.20 8.41 36.85 Q.08 160 123 AVERAGE 1 5188.00 95.45 ------ ------ 99.79 33.07 8.4 36.85 0.8 180 123 AVERAGE

TEL : 886-3-327-0868
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wamanae. FCC RADIO TEST REPORT Report No. : FR4N0920E

Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
(10 R 1 ] —— - 5 1 ] —— H
5. AVG_54 R AVG_54
| " i Z ~| b A s
WWWL : . W e——
IIHI 380!
Peak
115 115
Avg
6900 9120, 1340, 13560, 15780, 18000 6900 9120, 1340, 13560, 15780, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNII) 3m 9128D-82294_ 248620 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 248628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 10368.08 45.51 68.20 -22.69 52.22 38.60 11.94 58.13 0.8 - -- Peak 1 1030.08 45.58 68.20 -22.62 52.29 38.60 11.94 58.13 @.88 - -- Peak
2 1554B.08 47.25 74.00 -26.75 51.86 38.86 15.62 57.78 0.89 - -- Peak 1 15540.08 46.44 74.00 -27.56 50.25 38.86 15.82 57.78 @.89 - -- Peak
TEL : 886-3-327-0868 Page Number : C1-16 of 233
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wamanae. FCC RADIO TEST REPORT

Report N

0. : FRAN0920E

Pol. Horizontal Vertical
: 45Le\'el{dﬂu\lnln) : 45Lml{dﬂn\”ln)
1225 1225
18 15
100 00
14.47G AG_54 ANG 54
525 525
~14.5G
%0 R - 30 e —
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n 9129D-82254 240620 HORTZONTAL Condition: AVG 54 3n 9120D-82254 240620 VERTICAL
: 45Le\'el{dﬂu\lnln) : 45Lml{dﬂn\”ln)
1225 1225
18 15
100 00
17.7G AVG_54 ANG 54
525 525
~18G O S O R
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n 9129D-82254 240620 HORTZONTAL Condition: AVG 54 3n 9120D-82254 240620 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C1-17 of 233
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 [\N 875
00 [\Nm I e S U EAR(M
52' ! el & 2 T
s al b h 7 'Hun MMW"W por
. t N i
17! E
Peak
5000 5046, 5092, 5138, 5184, 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m 9120-82294 240628 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 240628 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5679.58 46.09 74.60 -25.91 43.57 33.08 8.37 36.85 0.8 160 41 PEAK 1 5228.00 106,71 ------ ------ 182.9 33.08 B8.46 36.84 0.00 100 41 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
s i s
0.0 70.0
AVG_54
Rl L.
L S —
* 3,
30 350 ———
17! E
Avg
5000 5046, 5092, 5138, 5184, 5230 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3n 91200-82294 248620 HORIZONTAL Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBM:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.96 37.49 54.60 -16.51 32.73 3320 @8.41 36.85 .08 160 41 AVERAGE 1 5228.00 100.49 ------ ------ 95.87 33.08 8.46 36.84 0.0 160 41 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-18 of 233
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Pol. Horizontal

Fundamental

. Level (dBuVim)

PEAK_BE 74

A

350

Peak

Blank

5210 5260, 5310, 5360, 5410 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m 9128D-82294 248628 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5362.25 47.11 74.60 -26.89 42.48 32.88 8.58 36.83 0.8 160 41 PEAK

. Level (dBuVim)

a1

o i AVG_BE 54

Avg Blank

5210 5260. 5310, 5360, 5410 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3m 9126D-82294 248628 HORIZONTAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5371.56 37.12 54.60 -16.88 32.56 32.86 8.59 36.83 @.@ 160 41 AVERAGE

TEL : 886-3-327-0868
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Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 875
9 J e T T BT e b B B4k
52! ”"ﬂy 52!
[P ——" " sl o WMW . e iy
k) 4 A ‘
17! E
Peak
5000 5046, 5092, 5138, 5184, 5230 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m 91280-82294 240628 VERTICAL Condition: PEAK(UNII) 3m 912D-92294 240628 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHZ SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5883.95 47.43 74.60 -26.57 42.91 33.00 8.37 36.85 Q.08 160 183 PEAK 1 5228.00 163.55 ------ ------ 98.92 33.08 .47 36.84 0.00 160 163 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225

1225

=
=

=
=

s pfiry

o7
0 J 0

AVG_54
Rl

30 1—”””// : "JL"MM

17! E
Avg
5000 5046, 5092, 5138, 5184, 5230 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE_54 3m 91200-82294 246620 VERTICAL Condition: AVG_54 3m 91200-02294 240620 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.96 37.26 54.60 -16.74 32.58 33.20 8.41 36.85 0.8 160 183 AVERAGE 1 5228.00 97.81 ------ ------ 93.19 33.08 8.46 36.84 0.8 160 183 AVERAGE

TEL : 886-3-327-0868
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wamanae. FCC RADIO TEST REPORT Report No. : FR4N0920E

Pol. Vertical

Fundamental

. Level (dBuVim)

PEAK_BE 74

o,

35,

Peak

Blank

5210 5260, 53/ 540, 5460

10, 5360,
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE_74 3m 9128D-82294 248628 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 539775 46.12 74.60 -27.88 41.54 32.80 G8.61 36.83 0.8 160 183 PEAK

. Level (dBuVim)

11

AVG_BE_54
52!

- e 1

Avg Blank

5210 5260, 53/ 540, 5460

10, 5360,
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE_54 3m 9120D-82294_ 248628 VERTICAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 535150 36.13 54.60 -17.87 31.49 3299 8.57 36.83 0.8 160 183 AVERAGE

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Vertical

1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)

1225 1225

875 85

EAK(UNI) EAK(UNI)
(10 R 1 ] —— - 5 1 ] —— H
AVG_54 AVG_54
5 ! FF—" ) ™ 5 ! it ‘ "
ot - u il e

350 350
Peak

115 115
Avg

6900 9120, 1340, 13560, 15780, 18000 6900 9120, 1340, 13560, 15780, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNII) 3m 9128D-82294_ 248620 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 248628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 led4p.08 45.73 68.20 -22.47 52.31 38.60 11.98 58.85 0.89 - -- PEAK 1 led4p.08 45.52 68.20 -22.68 52.18 38.60 11.98 58.85 @.89 - -- PEAK
2 15668.08 46.85 74.0@ -27.15 56.61 38.12 15.89 57.89 0.9 - -- PEAK 1 15660.08 46.78 74.00 -27.22 50.54 38.12 15.89 57.89 @.92 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C1-22 of 233
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
14.47G AVG 54 NG 54
525 525
~14.5G | AR S SR N R A
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHIS-HY Site ¢ G3CHIS-HY
Condition: AVG 54 3n 9126D-02204 248620 HORIZONTAL Condition: AVG 54 3n 9126D-022%4 248620 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
17.7G AVG 54 NG 54
525 525
~18G SH_AH_MMMMMMMM»—HM WWWMWMWMMMM
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHIS-HY Site ¢ G3CHIS-HY

Condition: AVG 54 3n 91200-02294 240620 HORTZONTAL

Condition: AVG 54 3n 91200-02294 240620 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamanae. FCC RADIO TEST REPORT Report No. : FR4N0920E

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 I
75 875
700 1Rt o S B B U L EAKUNI
52 | Wﬂ.fﬂ 52
SR A —— e o]
% - " I T
17! E
Peak
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m 9120-82294 240628 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 240628 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5120.00 47.66 74.60 -26.34 43.04 33.08 8.39 36.85 G.0@ 160 45 PEAK 1 5248.00 165.88 ------ ------ 181.24 33.08 B8.48 36.84 0.00  lo@ 43 PEAK

. Level (dBuVim)

4o Level (dBuVim)
1225 1225
105 105
75 ﬂvﬂvﬁv 875
0.0 / 70.0
AVG_54
) »’ﬁ ) L,_m_. e
30 : —"] 30 S
_.-‘H-A_M-A._“,’”_"""‘H_"
17! E
Avg
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE_54 3n 91200-82294 248620 HORIZONTAL Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBM:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 514450 37.12 54.60 -16.88 32.38 33.18 8.41 36.85 .08 160 45 AVERAGE 1 5248.00 99.94 ------ ------ 95.30 33.08 .48 36.84 0.0 160 45 AVERAGE

TEL : 886-3-327-0868
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wamanae. FCC RADIO TEST REPORT Report No. : FR4N0920E

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
815
PEAK_BE 74
0. L)
00 ¥ M
0 i,
WW JV {ant l o ‘Al bl ik
350
17!
Peak Blank
5230 5276. 5322, 5368, 5414, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m 9120-82294 240628 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5368.92 46.72 74.60 -27.28 42.18 32.86 8.59 36.83 0.0 160 45 PEAK
o Level {dBuVim)
1225
n7.5?(w\yn
0.0 \
AVG_BE 54
52,
5 e 1
17!
Avg Blank
5230 5276. 5322, 5368, 5414, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3n 91200-82294 248620 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 535236 37.83 54.60 -16.97 32.39 3299 8.57 36.83 .8 160 45 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-25 of 233
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 !
75 MIJ 875
700 " [Tt | S B e [ U L EAK(UNI!
52! t ,M)) 52! e
et gt W
ol W ), M
vhielu 5 it ey e
30 bt
17! E
Peak
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m 91280-82294 240628 VERTICAL Condition: PEAK(UNII) 3m 912D-92294 240628 VERTICAL
+ RBH:1060.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5140.50 47.19 74.60 -26.81 42.47 3316 8.41 36.85 .08 160 129 PEAK 1 5248.00 162.82 ------ ------ 98.18 33.08 .48 36.84 0.0 160 129 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
1
s i s
0.0 70.0
J
AVG_54
Rl L.
kTS —— 35 "-""“_FH-./ -
[ ——
17! E
Avg
5000 5050, 5100, 5150, 5200. 5250 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3m 91200-82294 246620 VERTICAL Condition: AVG_54 3m 91200-02294 240620 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5158.06 37.18 54.60 -16.82 32.42 33.20 8.41 36.85 Q.08 160 129 AVERAGE 1 5248.00 96.54 ------ ------ 91.98 33.08 8.48 36.84 0.8 160 129 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-26 of 233
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Pol. Vertical Fundamental
o Level {dBuVim)
1225
875
PEAK_BE 74,
700 “*',,\M
i ' 1
T ’ o A Mapsh -
350
17!
Peak Blank
5230 5276. 5322, 5368, 5414, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m 91280-82294 240628 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 536271 46.51 74.60 -27.49 41.89 32.87 8.5% 36.83 0.8 160 129 PEAK
o Level {dBuVim)
1225
a5
0.0
AVG_BE 54
52,
350 !
17!
Avg Blank
5230 5276. 5322, 5368, 5414, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3m 91200-82294 246620 VERTICAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5357.19 35.96 54.60 -18.84 31.32 32.89 8.58 36.83 Q.08 160 129 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-27 of 233
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Pol. Horizontal Vertical
1 4ﬂLe\vel{liBu\mn) 1 HLmumvnn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
(10 R 1 ] —— - 5 1 ] —— H
AVG_54 AVG_54
525 f - 525 1
- 5 e - . . o asteh oot bl
II:II 380!
Peak
115 115
Avg
6900 9120, 1340, 13560, 15780, 18000 6900 9120, 1340, 13560, 15780, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNII) 3m 9128D-82294_ 248620 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 248628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 ledse.0e 47.10 68.20 -21.10 53.62 38.60 12.80 58.81 0.89 - -- PEAK 1 ledse.0@ 46.23 68.20 -21.97 52.75 38.60 12.60 5B.81 0.89 - -- PEAK
2 15720.08 46.96 74.00 -27.64 56.72 38.12 15.13 57.94 0.9 - -- PEAK 1 15720.08 46.55 74.0@ -27.45 56.31 38.12 15.13 57.%4 .93 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C1-28 of 233
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Report No. : FR4NO920E

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
14.47G AVG 54 NG 54
525 525
~14.5G ] I A N
11 30
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHIS-HY Site ¢ G3CHIS-HY
Condition: AVG 54 3n 9126D-02204 248620 HORIZONTAL Condition: AVG 54 3n 9126D-022%4 248620 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
17.7G AVG 54 NG 54
525 525
~18G WMMMWWMMM R WWW_MMMMMMM__MWM
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHIS-HY Site ¢ G3CHIS-HY
Condition: AVG 54 3n 9126D-02204 248620 HORIZONTAL Condition: AVG 54 3n 9126D-022%4 248620 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, At 105,
10! Wikl 10!
75 875
700 1 M 1t | S B B S [ U [ EAKUNI!
ot
& 4 , A & ] v
3 5 i
17! E
Peak
5000 5038, 5076, 5114, 5152, 5190 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m 9120-82294 240628 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 240628 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5146.49 6477 74.80 -9.23 60.02 3319 8.41 36.85 Q.08 186 297 PEAK 1 5168.00 169.56 ------ ------ 1p4.99 33.07 8.4 36.85 0.0 186 297 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 875
. NJ 10,
00 A 704
AVG_54
§ § o
350 ] 30
I R ——
17! E
Avg
5000 5038, 5076, 5114, 5152, 5190 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3n 91200-82294 248620 HORIZONTAL Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBM:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 514877 5231 54.80 -1.69 47.55 33.20 8.41 36.85 Q.08 186 297 AVERAGE 1 5158.00 161,28 ------ ------ 96.62 33.07 8.4 36.85 0.8 186 297 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 1 105
W
75 875
700 MM [Tt | S B p N e [ U [ EAKUNI!
1

% | .\ e W'M % LV r———L
e L S N —

3, - % it oy

17! E

Peak
5000 5038, 5076, 5114, 5152, 5190 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m 91280-82294 240628 VERTICAL Condition: PEAK(UNII) 3m 912D-92294 240628 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHZ SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.72 62.00 74.60 -12.80 57.24 33.20 8.41 36.85 Q.08 460 78 PEAK 1 5158.00 106.98 ------ ------ 182.32 33.07 8.4 36.85 0.0 400 78 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
105 105
75 875
70 f 70.
00 ¥ 704
AVG_54
Rl MM‘F/\/ L.
; — ) e
350 350 ———
17! E
Avg
5000 5038, 5076, 5114, 5152, 5190 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE_54 3m 91200-82294 246620 VERTICAL Condition: AVG_54 3m 91200-02294 240620 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.91 51.01 54.60 -2.99 46.25 33.20 &8.41 36.85 .08 460 78 AVERAGE 1 5188.00 99.66 ------ ------ 95.00 33.07 8.4 36.85 0.0 460 78 AVERAGE

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Vertical
1 HLmI{d&NJm) 1 HL&V&IMBIIWIH)
1225 1225
875 85
EAK(UNI) EAK(UNI)
7 A L] | ] [ 70— LA L] | | — [
AVG_54 AVG_54
525 7 525 7
o o " bty & e i by _—_—" . = m P
30 30
Peak
115 115
Avg
000 9200, 11400, 13600, 15800, 18000 000 9200. 1400, 13600, 15800. 18000
Frequency {WHz) Frequency {MHz)
Site @ @3CHIS-HY Site @ @3CHIS-HY
Condition: PEAK(UNLT) 3m 9120D-82294 248620 HORIZONTAL Condition: PEAK(UNIT) 3m 9128D-02294 248620 VERTICAL
Mode 14 Mode P4
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m A8 dB A8 om  deg Mz dBuV/m dBuV/m B B dB/fm A8 A8 A8 om  deg
1 10360.09 45.38 63.20 -22.80 52.89 3B.60 11.%4 58.13 @.88  -- - Peak 1 10360.09 46.19 68.20 -22.01 52.99 38.60 11.%4 58.13 @.88  -- - Peak
2 19540.00 46,69 74.60 -27.31 S0.49 3B.86 15.82 5277 @89 -~ -- Pk 1 15540.00 47.15 74.00 -26.75 51.63 38.88 15.61 57.76 @.89 -~ -- Pk
TEL : 886-3-327-0868 Page Number 1 C1-32 of 233
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Vertical
! 45Lml{m\!!ln) i 45Le\rel{dﬂll\mn)
1215 125
LK 5
I 00
14.47G 1 5 6 5
515 515
~14.5G
%0 i 30
Avg
115 115
1470 1476, 14482, 14488, 145, 14500 1470 1476, 14482, 14488, 1494, 14500
Frequency {MHz) Frequency {MHz)
Site @ @3CHIS-HY Site 1 @CHIS-HY
Condition: AVG 54 n 91200-02294 249620 HRZZONTAL Condition: AVG 54 3n 91290-02294 248620 VERTICAL
lode 4 lode 4
! 45Lml{m\!!ln) i 45Le\rel{dﬂll\mn)
1215 125
LK 5
I 00
176G VG54 VG54
515 515
~18G
P NN N, N S [T SR NN, W Pt
Avg
115 115
17000 17200, 17400, 17600, 17800, 18000 17000 17200, 17400, 17600, 17800, 16000
Frequency {MHz) Frequency (MHz)
Site @ @3CHIS-HY Site 1 @CHIS-HY
Condition: AVG 54 n 91200-02294 249620 HRZZONTAL Condition: AVG 54 3n 91290-02294 248620 VERTICAL
lode 4 lode 4
TEL : 886-3-327-0868 Page Number 1 C1-33 of 233

FAX: 886-3-327-0855



samanas. FCC RADIO TEST REPORT Report No. : FR4N0920E

Mode Band Edge

U-NII-1_5.15-5.25_802.11be EHT20_CH36_Partial_26/0RU _5180MHz

ANT 4+3
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
700 e e B L PEAR(UNI)
1
52.5 52.5
I e : T M At bttt
350 35,0
175 175
Peak
5000 5038, 5076, 5114, 5152, 5190 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m 91280-82294 240628 HORIZONTAL Condition: PEAK(UNII) 3m 912D-92294 240628 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5137.94 60.34 74.60 -13.66 55.63 3315 @8.41 36.85 .08 360 30 PEAK 1 5168.00 110.26 ------ ------ 185.56 33.12 B8.43 36.85 @.00 300 30 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
., AVG_54
525 t 525
350 350,
175 175
Avg
5000 5038, 5076, 5114, 5152, 5190 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3m 91200-82294 248629 HORIZONTAL Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
: RBH:1000.000KHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBI:0.680kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 513756 49.12 54.60 -4.88 44.41 3315 8.41 36.85 oG.0@ 360 30 AVERAGE 1 5158.00 165.35 ------ ------ loe.65 33.12 B8.43 36.85 0.00 300 30 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-34 of 233
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920E

5
Mode Band Edge
U-NII-1_5.15-5.25_802.11be EHT20_CH36_Partial_26/0RU _5180MHz
ANT 4+3
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
700 e o B e L PEAR(UNI)
1
52.5 52.5
W iictrlens sty A, A W h M‘
350 350
175 175
Peak
5000 5038, 5076, 5114, 5152, 5190 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m 91200-82294 240628 VERTICAL Condition: PEAK(UNII) 3m 912D-92294 240628 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 6oekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5144.4p 58.64 74.60 -15.36 53.98 3318 8.41 36.85 0.8 160 126 PEAK 1 5168.00 167.48 ------ ------ 182.78 33.12 8.43 36.85 0.0 160 126 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
525 525
350 350,
175 175
Avg
5000 5038, 5076, 5114, 5152, 5190 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3m 91200-92294 248629 VERTICAL Condition: AVG_54 3m 91200-02294 240620 VERTICAL
: RBH:1000.000kHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBI:0.680kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5136.99 48.53 54.80 -5.47 43.82 3315 8.41 36.85 0.8 160 126 AVERAGE 1 5158.00 162.20 ------ ------ 97.50 3312 B.43 36.85 0.80 160 126 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-35 of 233
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wamanae. FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
75 875
00 : Mfﬂ L ot S 5 e 168 ! [l EAKIUNI
52! 52!
A, Loty sl ] hnlﬁl,u;. WMMM ) ok sl
350 36 peritioh B L
1 11
Peak
5000 5038, 5076, 5114, 5152, 5190 1000 200, 3400 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_BE_74 3m 9120-82294 240628 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 240628 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5148.41 62.28 74.60 -11.80 57.48 33.16 @8.41 36.85 .08 160 46 Peak 1 --- 167.15 3318 8.43 36.85 0.0 160 46 Peak
1 Level (dBuVim) o LE¥E! [dBUVim)
1225 125
o 1050
78 e
Y s
700
/f 9
92, ML’ W .WG_SJ
35,
17 S e
Avg
115
5000 5038, 5076, 5114, 5152, 5190
Frequency (MHz)
1 0. 5800, 000
site @ G3HIS-HY Frequency (WHz)
Condition: AVG_BE_54 3n 91200-82294 248620 HORIZONTAL
2 RBW:1080.008kHz VBW:0.680kHz SWT:Auto Site + B3CHIS-HY
Condition: AVG 54 3m G1260-02294 240620 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos L o s X
Freq Level Line Margin Level Factor Loss Factor Factor Remark ¢ R 1000, 09Ktz VEW:0.S30kHz SHT:Auto
Pz dBul/m dBuV/m  dB dBwV dB/m  dB B dB m deg l'i',it . Read  Ant Cable Preamp Aux APos Thos
1 514478 SL73 5400 -2.27 46.99 33.18 8.41 36.85 0.80 180 46 Average freq Level Line Margin Level Factor Loss Factor Factor Renark
Wiz dBuV/n ddV/n 3 dBW B/ B B B deg
1 5180.00 104.24 ------ --n-e- 9,54 3302 843 3685 0.0 100 46 Peak
TEL : 886-3-327-0868 Page Number : C1-36 of 233
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
75 vyw\ 875
9 7 M T el B T e BT e s B EAKUA
52! 52!
it Aot bttty A .. aresnprisrimeib o
ar . L L it e
1 11
Peak
5000 5038, 5076, 5114, 5152, 5190 1000 200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_BE_74 3m 91280-82294 240628 VERTICAL Condition: PEAK(UNII) 3m 912D-92294 240628 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHZ SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5140.03 71.34 74.00 -2.16 67.12 33.16 B8.41 36.85 0.0 126 360 Peak 1 --- 100.60 33.12 B8.43 36.85 0.0 126 360 Peak
1 Level (dBuVim) o LE¥E! [dBUVim)
1225 125
105 1
75
] 0§
700
f/ 9
= 1 ! AVG_54
- oo
- e
11! I e e
Avg
115
5000 5038, 5076, 5114, 5152, 5190
Frequency (MHz)
1 0. 5800, 000
Site @ O3CHIS-HY Frequency (WHz)
Condition: AVG_BE_54 3m 91200-82294 246620 VERTICAL
2 RBW:1080.008kHz VBW:0.680kHz SWT:Auto Site + B3CHIS-HY
Condition: AVG 54 3m 91260-82294 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos L o s X
Freq Level Line Margin Level Factor Loss Factor Factor Remark ¢ R 1000, 09Ktz VEW:0.S30kHz SHT:Auto
Pz dBul/m dBuV/m  dB dBwV dB/m  dB B dB m deg l'i',it . Read  Ant Cable Preamp Aux APos Thos
1 54212 4575 54.00 -8.25 41.02 33.17 8.41 36.85 0.00 126 360 Average freq Level Line Margin Level Factor Loss Factor Factor Renark
Wiz dBuV/n ddV/n 3 dBW B/ B B B deg
1 5180.00 99.41 ---vv -onee- W71 302 843 3685 0.00 126 360 Peak
TEL : 886-3-327-0868 Page Number 1 C1-37 of 233
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol.

Horizontal

Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, A 105
10! i 10!
75 875
00 ‘ W»N L ot S 5 o 368 U -1 EAKIUNI
52! WM"W 52!
TR A TR AT Jortatle M WMM«(’WWW
. J ORI g nalilh
1 11
Peak
5000 5038, 5076, 5114, 5152, 5190 1000 20, 3400 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_BE_74 3m 9120-82294 240628 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 240628 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5149.91 64.37 74.60 -9.63 59.61 33.28 8.41 36.85 o.e@ 163 44 Peak 1 --- 163.28 3310 8.43 36.85 .08 163 44 Peak
1 Level (dBuVim) o LE¥E! [dBUVim)
1225 125
o 150 1
78 A
o 0§
700
J/ g
= ,,J‘M: o AVG_54
0 L_A_.—.f“—
%0
1. e ™=
Avg
115
5000 5038, 5076, 5114, 5152, 5190
Frequency (MHz)
1 0. 5800, 000
Site @ O3CHIS-HY Frequency (WHz)
Condition: AVG_BE_54 3n 91200-82294 248620 HORIZONTAL
2 RBW:1080.008kHz VBW:0.820kHz SWT:Auto Site + B3CHIS-HY
Condition: AVG 54 3m G1260-02294 240620 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos L o 0 X
Freq Level Line Margin Level Factor Loss Factor Factor Remark ¢ R 1000, 09Ktz VEH:0. 828z SHT:Auto
Pz dBul/m dBuV/m  dB dBwV dB/m  dB B dB m deg l'i',it . Read  Ant Cable Preamp Aux APos Thos
1 54877 S0.44 54.00 -3.5 45.68 33.20 8.41 36.85 0.00 103 44 hverage freq Level Line Margin Level Factor Loss Factor Factor Renark
Wiz dBuV/mdBV/m  d3 dBw dB/m OB B B o
1 5180.00 181,72 ------ ----e- 9.4 3.0 843 3685 0.00 103 44 Peak
TEL : 886-3-327-0868 Page Number : C1-38 of 233
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wamanae. FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
75 '/)W 875
00 &M L ot S 5 o 368 U -] EAKIUNI
1
T R AT, ——" s oAt
2% - e AT et
1 11
Peak
5000 5038, 5076, 5114, 5152, 5190 1000 20, 3400 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_BE_74 3m 91280-82294 240628 VERTICAL Condition: PEAK(UNII) 3m 912D-92294 240628 VERTICAL
+ RBH:1060.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5147.82 61.48 74.00 -12.5 56.73 33.19 B8.41 36.85 0.0 180 272 Peak 1 --- 101,00 33.18 B8.43 36.85 0.0 180 272 Peak
1 Level (dBuVim) o LE¥E! [dBUVim)
1225 125
105, o
1056 {
75
V\q 0§
700
/f“ 9
) o e
. ]
%0
17! R
Avg
115
5000 5038, 5076, 5114, 5152, 5190
Frequency (MHz)
1 0. 5800, 000
site @ G3HIS-HY Frequency (WHz)
Condition: AVG_BE_54 3m 91200-82294 246620 VERTICAL
2 RBW:1080.008kHz VBW:0.820kHz SWT:Auto Site + B3CHIS-HY
Condition: AVG 54 3m 91260-82294 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos L o 0 X
Freq Level Line Margin Level Factor Loss Factor Factor Remark ¢ R 1000, 09Ktz VEH:0. 828z SHT:Auto
Pz dBul/m dBuV/m  dB dBwV dB/m  dB B dB m deg l'i',it . Read  Ant Cable Preamp Aux APos Thos
1 5M49.91 46.85 54.00 -7.15 42.09 33.20 8.41 36.85 0.80 180 272 Average freq Level Line Margin Level Factor Loss Factor Factor Renark
Wiz dBuV/n ddV/n 3 dBW B/ B B B deg
1 5180.00 98.25 ------ ----e- 93.57 3.0 8.43 3685 0.00 100 272 Peak
TEL : 886-3-327-0868 Page Number : C1-39 of 233
FAX : 886-3-327-0855




wamanae. FCC RADIO TEST REPORT Report No. : FR4N0920E

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, A 105,
10! /W Wy 10!
75 875
700 /WM 1t | S B B e S U i8a EAKUNI
52 " hw: 52' et | Sty
Aok A PRI PP Y MR e oy
. s i T e o ol it o T
17! E
Peak
5000 5046, 5092, 5138, 5184, 5230 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m 9120-82294 240628 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 240628 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.96 51.29 74.60 -22.71 46.53 33.20 G8.41 36.85 Q.08 200 297 PEAK 1 5228.00 169.95 ------ ------ 185.33 33.08 B8.46 36.84 0.00 200 297 PEAK

. Level (dBuVim)

4o Level (dBuVim)
1225 1225
105 105
75 875
0.0 70.0
AVG_54
Rl L.
L ]
354 340
I
17! E
Avg
5000 5046, 5092, 5138, 5184, 5230 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE_54 3n 91200-82294 248620 HORIZONTAL Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBM:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.96 41.28 54.60 -12.72 36.52 33.20 @8.41 36.85 Q.08 200 297 AVERAGE 1 5228.00 162.18 ------ ------ 97.47 33.08 8.47 36.84 0.8 200 297 AVERAGE

TEL : 886-3-327-0868
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wamanae. FCC RADIO TEST REPORT Report No. : FR4N0920E

Pol. Horizontal

Fundamental

. Level (dBuVim)

1225

105, VITTT
l ”wl
075 “

0.

00 %

PEAK_BE 74

350

Peak

Blank

5210 5260. 5310, 5360, 5410 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m 9128D-82294 248628 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 535125 47.93 74.00 -26.87 43.29 32.99 8.57 36.83 Q.08 200 297 PEAK

. Level (dBuVim)

V\/\L\% AVG_BE_54
52!

350

Avg Blank

5210 5260, 5310, 5360, 5410 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3m 9126D-82294 248628 HORIZONTAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 535875 37.37 54.60 -16.63 32.73 3299 8.57 36.83 Q.08 200 297 AVERAGE

TEL : 886-3-327-0868
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wamanae. FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 /'AN‘NW\ 875
700 M [Tt | S B e [ U L EAK(UNI!
5‘ b 51 B
" Tyl el pir sy et T W
% s “M,WWMWW
17! E
Peak
5000 5046, 5092, 5138, 5184, 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m 91280-82294 240628 VERTICAL Condition: PEAK(UNII) 3m 912D-92294 240628 VERTICAL
+ RBH:1060.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 514283 49.19 74.60 -24.81 4446 3317 8.41 36.85 o0.0@ 200 75 PEAK 1 5228.00 165.18 ------ ------ lo.56 33.08 B8.46 36.84 0.00 200 75 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 875
0.0 70.0
f]ﬂ AVG 54
Rl L.
e e
350 30 p———
17! E
Avg
5000 5046, 5092, 5138, 5184, 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3m 91200-82294 246620 VERTICAL Condition: AVG_54 3m 91200-02294 240620 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.96 38.99 54.60 -15.81 34.23 3320 8.41 36.85 .08 200 75 AVERAGE 1 5228.00 98.63 ------ ------ 94,01 33.08 8.46 36.84 0.0 200 75 AVERAGE
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Pol. Vertical

Fundamental

. Level (dBuVim)

PEAK_BE 74

o

Peak

Blank

5210 5260. 5310, 5360, 5410 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m 9128D-82294 248628 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5368.50 47.68 74.60 -26.32 43.07 32.86 8.58 36.83 0.8 200 75 PEAK

. Level (dBuVim)

\‘\ AVG_BE_54
52!

350

Avg Blank

5210 5260, 5310, 5360, 5410 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3m 9120D-82294_ 248628 VERTICAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5358.25 37.25 54.60 -16.75 32.61 3299 8.57 36.83 @G.b@ 200 75 AVERAGE
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Vertical
14ﬂLe\'eHdB!lVJln)
1225
875
EAK(UNI)
oA L] 1] 8 o H
AVG_54
525 7 - - b ian il
Lt A e v
30
Peak
115
Avg
000 9200, 1400, 13600. 1400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site @ @3CHIS-HY
Condition: PEAK(UNLT) 3m 9120D-82294 248620 HORIZONTAL Condition: PEAK(UNIT) 3m 9128D-02294 248628 VERTICAL
Mode  : 8
Linit Read At Cable Preamp Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m 8 dBw dB/fm  dB B 48 dew db/m B B B om deg
1 1044000 45.69 68.20 -22.51 52.27 38.60 11.%8 58.65 0.89 1 10440.09 46.01 68.20 -22.19 52.57 38.60 11.99 53.84 @.89  -- - Peak
2 15660.00 46.06 74.60 -27.94 49.86 38.87 15.08 57.86 0.91 1 15660.00 46.74 74.00 -27.26 50.53 38.89 15.88 7.7 @.91 -~ - Pesk
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Report No. : FR4NO920E

Pol. Horizontal Vertical
! 45Level{mwln) i 45Ltz\rel{imll\llln)
1215 125
LK 5
I 00
14.47G 1 5 6 5
515 515
~14.5G
%0 e kil
Avg
115 115
1470 1476, 14482, 14488, 144, 14500 1470 1476, 14482, 14488, 1494, 14500
Frequency {MHz) Frequency {MHz)
Site @ @3CHIS-HY Site 1 @CHIS-HY
Condition: AVG 54 n 91200-02294 249620 HRZZONTAL Condition: AVG 54 3n 91290-02294 248620 VERTICAL
okt @ ode i
! 45Level{mwln) i 45Ltz\rel{imll\llln)
1215 125
LK 5
I 00
176G VG54 VG54
515 515
~18G
e e e P N S e ™ [T PSS, NP, N St
Avg
115 115
17000 17200, 17400, 17600, 17800, 18000 17000 17200, 17400, 17600, 17800, 16000
Frequency {MHz) Frequency (MHz)
Site @ @3CHIS-HY Site 1 @CHIS-HY
Condition: AVG 54 n 91200-02294 249620 HRZZONTAL Condition: AVG 54 3n 91290-02294 248620 VERTICAL
okt @ ode i
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Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105, s 105,
10! IWWW 10!
75 875
700 [Tt | S B B S [ U g EAKUNI!
“ v A Ll W'MM‘W M 2 W E‘ T
3, ' - o MWWW"’W 1
17! E
Peak
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m 9120-82294 240628 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 240628 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 514975 49.22 74.00 -24.78 4446 33.20 8.41 36.85 Q.08 200 296 PEAK 1 5248.00 168.63 ------ ------ 183.99 33.08 B8.48 36.84 0.0 200 296 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 1
75 875
0.0 70.0
.,f’JjJ AVG_54
Rl M L.
. o ) N G———
350 350 ——
17! E
Avg
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3n 91200-82294 248620 HORIZONTAL Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBM:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5150.00 39.02 54.60 -14.98 34.26 33.20 8.41 36.85 Q.08 200 296 AVERAGE 1 5248.00 161,92 ------ ------ 97.28 33.08 8.48 36.84 0.8 200 296 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal

Fundamental

. Level (dBuVim)

1225

1060044\l

i

75

PEAK_BE 74
700 "

ey 4

350

Peak

Blank

5322, 5368, 5414, 5460
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE_74 3m 9128D-82294 248628 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5351.67 48.20 74.60 -25.80 43.56 32.99 8.57 36.83 Q.08 200 296 PEAK

. Level (dBuVim)

AVG_BE_54
52!

50 T

Avg Blank

5322, 5368, 5414, 5460
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE_54 3m 9126D-82294 248628 HORIZONTAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 535875 37.94 54.60 -16.86 33.38 3299 8.57 36.83 0.8 200 296 AVERAGE

TEL : 886-3-327-0868
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